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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements
and the tests performed to the item under test on the date and under the conditions stated in the report and it is

based on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
TEL : +886-3-582-8001 Page Number 4 of 21
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Revision History

Version Description Issued Date
V1.0 Initial issue of report Aug. 27, 2025
TEL : +886-3-582-8001 Page Number 5 of 21
FAX : +886-3-582-8958 Issued Date Aug. 27, 2025
Report Version V1.0




D DEKRA

Report No. : 2570523R-RFNAV02S-H

Permissive Change

Report No. Version Description Issued Date

2480097R-RFUSV01S-A V1.0 Original application. Oct. 18, 2024

Class | Permissive Change:

1. Add the Brand Name “LHP Telematics”.
2570523R-RENAVO2S-H | V10 |2 ffg,,a new manufacturer “LHP Telematics, Aug. 27, 2025
After evaluation, it is not necessary to re-test and all

test data was from original report.
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Summary of Test Result

g‘; F;Z: Test ltems P Az(aSS/llil,LlL) Remark
- AC Power Line Conducted Emission N/A Note
3 Occupied Bandwidth & DTS Bandwidth PASS -
4 Maximum Conducted Output Power PASS -
5 Maximum Power Spectral Density PASS -
6 Antenna Port Conducted Emission PASS -
7 Transmitter Radiated Spurious Emission PASS -
Note:

It was supplied power by DC-Powered for EUT. It's not necessary to apply to AC Power Line Conducted
Emission test.

Comments and Explanations

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer.
TEL : +886-3-582-8001 Page Number 7 of 21
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1. General Information

11. EUT Description

Frequency Range

2400 ~ 2483.5 MHz

Operating Frequency

IEEE 802.11b/g
IEEE 802.11n, VHT (20 MHz)

2412 ~ 2462 MHz

IEEE 802.11n, VHT (40 MHz)

2422 ~ 2452 MHz

Channel Number

IEEE 802.11b/g
IEEE 802.11n, VHT (20 MHz)

11 Channels

IEEE 802.11n, VHT (40 MHz)

7 Channels

Type of Modulation

IEEE 802.11b

DSSS-DBPSK, DQPSK, CCK

IEEE 802.11g/n

OFDM-BPSK, QPSK, 16QAM, 64QAM

VHT OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM,
Antenna Information
Ant. Brand Name Model No. Type Antenna Gain (dBi)
1 Green Antenna GADWIFI-DPO01 FPC 2.96

1.2.

EUT Information

EUT Power Type

From DC power supply

EUT Function

X | Point-to-multipoint

Point-to-point

Beamforming Function

[ 1| With beamforming

X O

Without beamforming

1.3.

Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following

standards:

¢+ 47 CFRFCC Part 15

¢+ ANSI C63.10-2013

The following reference test guidance is not within the scope of accreditation of TAF:

. KDB 558074 D01 v05r02

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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1.4. Testing Location Information

Testing Location Information
Test Laboratory : DEKRA Testing and Certification Co., Ltd.
1 ADD: No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958
Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

2 ADD: No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.

(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958
Test site Designation No. TW3024 with FCC.

Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SR02 and HC-CB10. Test site number for address 2 includes
HC-CB02, HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. Test Engineer Test (Eorév;r;n)ment Test Date
(o]

RF Conducted Emission HC-SR12 Clemens Fang | 21.5~25.5/55~61 | 2024/08/10~2024/08/16
Li h

Radiated Emission HC-CBO04 ing Chen 20~25/60~65 | 2024/08/09~2024/08/16
Cyril Chen

Radiated Emissi Scott Chan

adiated Emissions HC-CB02 NG| 9005 /51~58.5 | 2024/08/12~2024/08/16
Co-location Gary Liao
1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be
included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
Occupied Bandwidth & DTS Bandwidth + 282.55 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density + 247 dB
Antenna Port Conducted Emission +2.47dB
Transmitter Radiated Spurious Emission ig:é :: :s:)%vé 1 g:i

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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1.6. List of Test Equipment

HC-SR12
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
;E;?;j:ﬁ::jtk Power | \nritsu ML2496A 1602004 0.3-40 GHz 20231025 | 2024/10/24
Pulse Power Sensor Anritsu MA2411B 1531043 0.3-40 GHz 20231025 | 2024/10/24
iir?;j'z:rs"emr”m R&S FSV40 101869 10Hz-40GHz 2024/06/20 | 2025/06/19
HC-CBO4

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
if;j::d Spectrum R&S FSVA40 101435 10 Hz-40 GHz 2024/05117 | 2025/05/16
Trilog Broadband Antenna | Schwarzbeck | VULB 9168 1209 30 MHz-2 GHz 2024/06/11 2025/06/10
is:et:i:idged Horn RF SPIN DRH18-E 211212A18EN | 1G-18GHz 2023/11/17 2024/11/16
Horn Antenna Schwarzbeck |BBHA9170 | 203 18G-40GHz 2024/02/02 | 2025/02/01
Pre-Amplifier EMCI EMCO018201 | 980364 30M-8 GHz,20 dB | 2024/06/04 | 2025/06/03
Pre-Amplifier EMEC EMO1G18GA | 060835 118 GHz,50 B |2024/07/16 | 2025/07/15
Pre-Amplifier DEKRA AP-400C 201801231 18G-40 GHz,48 dB | 2023/10/03 | 2024/10/02
EMI Test Receiver R&S ESR? 102260 10 Hz-7 GHz 2023/11/27 | 2024/11/26
Magnetic Loop Antenna Teseq HLA 6121 44287 0.01-30 MHz 2023/10/13 2024/10/12
Coaxial Cable(11m) Suhner SF102_SF104 |HC-CB04 30M-18 GHz 2023/08/08 | 2024/08/07
Coaxial Cable(11m) Suhner SF102_SF104 |HC-CB04 30M-18 GHz 2024/08/07 | 2025/08/06
Coaxial Cable(3m) Suhner,Rosnol | SF102_UP0264 | HC-CB04-1 18G-40 GHz 2023/08/14 | 2024/08/13
Coaxial Cable(3m) Suhner,Rosnol | SF102_UP0264 | HC-CB04-1 18G-40 GHz 2024/08113 | 2025/08/12
Radiated Software Audix e3V9 HC-CBO4 1  |N/A N/A N/A

TEL : +886-3-582-8001 Page Number ;10 of 21
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HC-CBO02

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 10 Hz-40 GHz 2023/10/03 2024/10/02
EXA Signal Analyzer Keysight N9010A MY51440132 10 Hz-44 GHz 2023/12/11 2024/12/10
Trilog Broadband

Antenna Schwarzbeck VULB 9168 1272 30 MHz-2 GHz 2024/04/29 2025/04/28
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2024/02/02 2025/02/01
Pre-Amplifier EMCI EMCO01820I 980365 30M-8 GHz,20 dB 2024/04/02 2025/04/01
Pre-Amplifier EMEC EMO1G18GA  [060741 1G-18 GHz,50 dB 2024/04/23 2025/04/22
Pre-Amplifier DEKRA AP-400C 201801231 18G-40 GHz,48 dB 2023/10/03 2024/10/02
?:;':r Communication |\ itsu MT8821C 6261915489 LLE_K&)TC aLMT & 2023/10/30  |2024/10/29
Coaxial Cable(13m) Suhner SF104 HC-CB02 30M-18 GHz 2024/08/07 2025/08/06
Coaxial Cable(3m) Suhner,Rosnol  |SF102_UP0264 |HC-CB02-1 18G-40 GHz 3 m 2023/08/14 2024/08/13
Coaxial Cable(3m) Suhner,Rosnol  |SF102_UP0264 |HC-CB02-1 18G-40 GHz 3 m 2024/08/13 2025/08/12
Radiated Software Audix e3 V9 HC-CB02_1 N/A N/A N/A

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2. Test Configuration of EUT
21. Test Condition

EUT Operational Condition

Testing Voltage

DC 12V

2.2, Test Frequency Mode

Test Software

DutApiSisoACDuallf

Modulation Fr?&tl.l_'ezr;cy Power Setting
2412 12.0
802.11b 2437 10.0
2462 9.0
2412 17.0
802.11¢g 2437 20.0
2462 17.0
2412 17.0
802.11ac (20 MHz) 2437 20.0
2462 17.0
2422 16.0
802.11ac (40 MHz) 2437 19.0
2452 18.0
TEL : +886-3-582-8001 Page Number 12 of 21
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2.3.

Duty Cycle

Modulation

On Times
(ms)

On+Off Times
(ms)

Duty Cycle
(%)

1/T Minimum

Duty Factor (dB) VBW (kHz)

802.11b

100.00

0.000 0.010

802.11g

100.00

0.000 0.010

802.11ac (20 MHz)

100.00

0.000 0.010

802.11ac (40 MHz)

100.00

0.000 0.010

Note: The duty factor will compensation encompasses for the total power spectral density.

802.11b

802.11g

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 1.00 dB @ RBW 10 MHz Ref Level 30.00 dBm  Offset 1.00 dB @ RBW 10 MHz
o Att 40dB @ SWT  20ms @ VBW 10 MHz o Att 40dB @ SWT  10ms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
[@ 1Pk Clrw! [@ 1Pk Clrw!
M1[1] 13.58 dBm| M1 M1[1] 22.54 dBm)|
4.0000 ms Iy ¥ At i
0 bl g bl s A A i
ML o Q1] 0.01 dB| Di[1] 2.52 dB)
- —_—— 2.00000 ms|
10d 10d
od od
-10 df -10 df
20 d 20 d
30 d 30 d
-40 di -40 di
-50 -50
-60 -60
CF 2.412 GHz 1001 pts 2.0ms/ CF 2.412 GHz 1001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 4.0 ms 13.58 dBm M1 1 2.0 ms 22,54 dem
D1l mi| 1 4.0 ms 0.01 de D1l mi| 1 2.0 ms -2.52 dB
02| M1l 1 8.0 ms 0.07 d& 02| M1l 1 4.0 ms -0.85 dB
Date: 10.AUG.2024 10:12:40

Date: 10.AUG.2024 10:35:18

802

A1ac (20 MHz)

802.11ac (40 MHz)

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 1.00 dB @ RBW 10 MHz Ref Level 30.00 dBm  Offset 1.00 dB @ RBW 10 MHz
o Att 40dB @ SWT 2ms @ VBW 10 MHz o Att 40dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
[@ 1Pk Clrw ] [@ 1Pk Clrw
B M1[1] 21.37 dBm)| M1[1] 16.58 dBm|
oft 4 < 400.00 ps
PRI IR LI ol ‘luw},u'uql.l‘ynm RRN WY A RN i T} Aﬁ%ﬂ] Aot i 20 damr N 0o u
PR N ’ i T (YRYRTTRR YT TN T, Y " WW
40000 s T e R N e gl
10d 10d
od od
-10 df -10 df
20 d 20 d
30 d 30 d
-40 di -40 di
-50 -50
-60 -60
CF 2.412 GHz 1001 pts 200.0 ps/ CF 2.422 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 400.0 ps 21.37 dém M1 1 400.0 ps 16.58 dBm
D1l mi| 1 400.0 ps -0.20 dB D1l mi| 1 400.0 ps -1.97 dB
02| M1l 1 800.0 ps -1.23 dB 02| M1l 1 800.0 ps -1.59 dB
Date: 10.AUG.2024 10:34:36 Date: 10.AUG.2024 10:37:03
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24, The Worst Case Measurement Configuration
Tests Item Occupied Bandwidth & DTS Bandwidth
Maximum Conducted Output Power
Maximum Power Spectral Density
Antenna Port Conducted Emission
Test Condition Conducted measurement at transmit chains
Tests Iltem Transmitter Radiated Spurious Emission
Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz

Transmit

Operating Mode > 1GHz

Transmit

The EUT was performed at X axis, Y axis and Z axis position for radiated spurious emission test.
The worst case was found at Z axis, so the measurement will follow this same test configuration.

Tests Item

Simultaneous Transmission Analysis - Radiated Emission Co-location

Test Condition

Radiated measurement

Operating Mode

Transmit

1

WWAN LTE + WiFi 2.4 GHz

2

WWAN LTE + WiFi 5 GHz

3

WWAN LTE + Bluetooth

Refer to Appendix F for Radiated Emission Co-location.

Tests Item

Simultaneous Transmission Analysis - Co-location RF Exposure Evaluation

Operating Mode

Transmit

1

WWAN LTE + WiFi 2.4 GHz

2

WWAN LTE + WiFi 5 GHz

3

WWAN LTE + Bluetooth

Refer to DEKRA Test Report No.: 2570523R-RFNAV02S-M for Co-location RF Exposure Evaluation.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. The modulation and bandwidth are similar for 802.11n mode for HT20/HT40, VHT mode for VHT20/VHT40,
therefore investigated worst case to representative mode in test report.

TEL : +886-3-582-8001
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2.5. Tested System Details
No. Equipment Brand Name Model No. Serial No.
1 DC Power supply Topward 6303D 809497
Notebook Lenovo 80T7 PFOMEEBO
Network cable connector DEKRA 7 N/A
2.6. Configuration of Tested System
Connection Diagram
(3) (C)
(1
(A)
(B)
EUT
(2)
Signal Cable Type Brand Name Model No. Signal cable Description
A Power Cable DEUTSCH N/A Non-Shielded, 1.9m
B M12 to RJ45 Cable | Mouser 0985 YM57530 103 | Non-Shielded, 1m
C RJ45 Cable DEKRA SITE SETUP Non-Shielded, 10m

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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3. Occupied Bandwidth & DTS Bandwidth
3.1. Test Setup

Spectrum Analyzer

-
Z %]
I

]

= EUT

Non-Conducted
Table

s Ground Reference Plang ===

3.2. Test Limit

The 6 dB bandwidth: = 0.50 MHz.
Occupied Bandwidth: N/A

3.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

3.4. Test Result of Occupied Bandwidth & DTS Bandwidth

Refer as Appendix A
TEL : +886-3-582-8001 Page Number ;16 of 21
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4. Maximum Conducted Output Power

4.1. Test Setup

Power Meter oo or Sensor
EE:I EUT

Non-Conducted
Table

‘= Ground ReferencePlane ==

4.2, Test Limit

The maximum conducted output power shall be less 30 dBm (1 Watt).

4.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

4.4. Test Result of Maximum Conducted Output Power

Refer as Appendix B
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5. Maximum Power Spectral Density

5.1. Test Setup

Spectrum Analyzer

4 H oos EUT

Non-Conducted
Table

= (Ground Reference Plang s

5.2. Test Limit

The peak power spectral density conducted from the intentional radiated to the antenna shall not be greater than

+8 dBm in any 3 kHz band during any time interval of continuous transmission.

5.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

5.4. Test Result of Maximum Power Spectral Density

Refer as Appendix C
TEL : +886-3-582-8001 Page Number ;18 of 21
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6. Antenna Port Conducted Emission

6.1. Test Setup

Spectrum Analyzer

cml p—
4H oo EUT

Non-Conducted
Table

= (Ground Reference Plane ==

6.2. Test Limit

RF output power procedure Limit (dBc)
Peak output power procedure 20
Average output power procedure 30

Remarks:

1. Inany 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limit.

2. If the transmitter complies with the conducted power limit based on the use of RMS averaging over a time

interval, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.

6.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074.

6.4. Test Result of Antenna Port Conducted Emission

Refer as Appendix D
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7. Transmitter Radiated Spurious Emission
71. Test Setup

9 kHz ~ 30 MHz

3m

3
h 4

Antenna

80 cm 100 cm

Turntable

Se==p- Ground Plane EEDD Receiver
--

30 MHz ~ 1 GHz

= 3m T gl
lto4m
Antenna
AE EUT =t v |
I
A Antenna Tower
80cm
* Turntable 4 (Y
Spectrum
“=mp Ground Plane T 0oo Amplifier  Controller
ooy | |y | .
r ]
Above 1 GHz
¢ 3m T M
1to4m
EUT
AE Antenna
Lohem Antenna Tower
Turntable

Spectrum

“s=p Ground Plane

T Amplifier  Controller

151000
e Ll

L ]

TEL : +886-3-582-8001

Page Number

FAX : +886-3-582-8958 Issued Date
Report Version

20 of 21
Aug. 27, 2025
V1.0



D DEKRA

Report No. : 2570523R-RFNAV02S-H

7.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MHz) (uV/m) (dBuV/m) (m)
0.009 - 0.490 2400/F(kHz) 20 log (2400/F (kHz)) 300
0.490 — 1.705 24000/F (kHz) 20 log (24000/F (kHz)) 30
1.705- 30 30 29.5 30
30 - 88 100 40 3
88 - 216 150 435 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system.

7.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074.

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the maximum
emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on radiated
measurement.

On any frequency or frequencies form 9 kHz(inculde The the lowest oscillator frequency generated within the
device up to the 10th harmonic) to 1000 MHz, the limit shown are based on measuring equipment employing a
quasi-peak detector function and on any frequency or frequencies above 1000 MHz the radiated limit shown are
based upon the use of measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there also is a limit on
the radio frequency emissions, as measured using instrumentation with a peak detector function, corresponding
to 20 dB above the maximum permitted average limit.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz and above 1 GHz is 1 MHz.

7.4. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix E
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Appendix A.1 Test Result of Occupied Bandwidth

el T Frt(e&l;'ezr;cy Occupic(e:/l llj:)ndwidth (k/ilr:izt)

2412 13.43 .

802.11b 2437 13.39 i
2462 13.39 .

2412 16.86 .

802.11g 2437 17.14 ]
2462 16.82 .

2412 17.70 .

VHT (20 MHz) 2437 17.86 -
2462 17.70 .

2422 36.44 .

VHT (40 MHz) 2437 36.60 -
2452 36.36 .
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802.11b /20 MHz / 1M / 2412 MHz / Ch1

802.11b /20 MHz / 1M / 2437 MHz / Ch6

Ref Level 20.00dBm Offset 1.00dB RBW 300 kHz
At 3048 SWT 189us VBW 1MHz
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 10:56:57
Mode Auto FFT

Ref Level 20.00dBm Offset 1.00dB RBW 300 kHz
At 3048 SWT 189us VBW 1MHz
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 10:55:05
Mode Auto FFT

208m 208m
Line 1 — Line 1 —
10aem - 10aem
w1
0dBm 0dBm X
T
<10 dBm 2 <10 dBm ) 2
20a8m 2008m
s0.08m s0.08m
40d8m 40d8m
50 dem 50 dem % Porn]
a0 amm a0 amm
70d8m 70d8m
a0 aam a0 aam
CF 2.412 GHz 1001 pts Span 40.00 MHz CF 2.437 GHz 1001 pts Span 40.00 MHz
Type Rl T Xvae  Vwalue  Funeion FunctionResur Type Rl T Xvaue _ Vwalue  Funeton FunctionResur
i 1 zat2ie0ohz 295 dBm i 1 zaynae0Hz 097 dBm
b T 3405208 s 1220 dBm OccBw 13426573427 Wz b T 5430128 Gz 1200 dBm OccBw 13388613307 Wz
= T asterrahs 4213 8m = 1T Zasarrihs 4420 dem
Ref Lovel 2000 dBm  Offset 1.00 B REW 200Kz Date: 10.Aug.2024 10:51:48 Ref Lovel 2000 dBm  Offset 1.00 B REW 200Kz Date: 10.Aug.2024 10:45:45
At 3008 SWT 189us VAW 1MHz  Mode Auto FFT At 3008 SWT 189us VAW 1MHz  Mode Auto FFT
Dotastor: Positivo Posk, Traco: MAX HOLD Dotastor: Positivo Posk, Traco: MAX HOLD
208m 208m
Line 1 — Line 1 —
w
10aem 10aem
M1 T 2
oaem oaem
108m 7 , 108m
20a8m 2008m
s0.08m s0.08m
40d8m 40d8m
s0a8m s0a8m
a0 amm a0 amm
70d8m 70d8m
a0 aam a0 aam
CF 2.462 GHz 1001 pts Span 40.00 MHz CF 2.412 GHz 1001 pts Span 40.00 MHz
Type Rl T Xvalue _ Vwalue  Funeton FunctionResur Type Rel Tre Xvaiue  Vwalue Functon Functon Resul
i 1 2402099 Gz 000 cim i 1 2400043 GHz 820 dBm
b 1 3435308 s 1303 aBm OccBw 13388613307 Wz b 1 3a0isencs 093 dBm OccBu 16863136883 Mz
= 1 Zaserrws 4520 dam = 1 2420031 Gz 077 aBm
Ref Lovel 2000 dBm  Offset 1.00 B REW 200Kz Date: 10.Aug.2024 10:45:27 Ref Lovel 2000 dBm  Offset 1.00 B REW 200Kz Date: 10.Aug.2024 10:49:10
At 3008 SWT 189us VAW 1MHz  Mode Auto FFT At 3008 SWT 189us VAW 1MHz  Mode Auto FFT
Dotastor: Positivo Posk, Traco: MAX HOLD Dotastor: Positivo Posk, Traco: MAX HOLD
208m 208m
T Line 1 — Line 1 —
w
10aem 10aem
T 2 T 2
oaem oaem
108m “0d8m
20a8m 2008m
30 dBm 30 dBm v\“’\"‘J\/‘
40d8m 40d8m
s0a8m s0a8m
a0 amm a0 amm
70d8m 70d8m
a0 aam a0 aam
CF 2.437 GHz 1001 pts Span 40.00 MHz CF 2.462 GHz 1001 pts Span 40.00 MHz
Type Rl T Xvaue  Vwalue Funcion Functon Resul Type Rl Tre Xvalue  Vwalue Funcion Functon Resul
i 1 2as115GHe 1120 B i 1 2400116 GHi 889 dBm
b 1 5ao020n s D4vdBm OccBw 17442057143 bz b 1 54s364n.Hs 067 dBm OccBu 16823176823 Mz
= T 24511 GHg 195 dBm = T 2470471 Gz 0.44aam
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D DEKRA

VHT /20 MHz / MCSO0 / 2412 MHz / Ch1

VHT / 20 MHz / MCSO0 / 2437 MHz / Ch6

Ref Level 20.00dBm Offset 1.00dB RBW 300 kHz
At 3048 SWT 189us VBW 1MHz
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 10:58:48
Mode Auto FFT

Ref Level 20.00dBm Offset 1.00dB RBW 300 kHz
At 3048 SWT 189us VBW 1MHz
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 11:02:06
Mode Auto FFT

20 d8m 20 d8m
Linet — ) Linet —
M1
10d8m 10d8m
T, b 2
2
0dem 0dem
0dBm 0dBm
20d8m 20d8m
30 dBm 30 dBm
| IAN -
40 dBm s 40 dBm
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
0 dem 0 dem
CF 2.412 GHz 1001 pts Span 40.00 MHz CF 2.437 GHz 1001 pts Span 40.00 MHz
Type Ref Trc Xwalie  Yaalue Function Function Result Type Ref Trc Xwalie  Ywalue  Function Function Result
[ 12404128 GHz 808 dBm [ 12444832 GHz 1089 dBm
T 1 2403168 GHz 2.33dBm OccBw  17.702207702 Mz T 1 2420088 GHz 297 dBm OcoBw  17.862137862 Mz
2 1 2420871 GHz 1.00 dam 2 1 2445051 Gz 295 dam
Ref Level 20.00dBm Offset 1.00dB RBW 300 kHz Date: 10.Aug.2024 11:06:26 Ref Level 2000 dBm Offset 1.00dB REW 1 Mz Date: 10.Aug.2024 11:10:44
At 30dB  SWT 189us VBW 1MHz Mode Auto FFT At 30d8  SWT ildus VBW 3MHz Mode Auto FFT
Dotestor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
N1 m
10d8m 10d8m
T RN 2 T 2
0dem 0dem
0dBm 0dBm
20d8m 20d8m
30 dBm 30 dBm ]
A~ oA A
40dem 40dem
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
0 dem 0 dem
CF 2.462 GHz 1001 pts Span 40.00 MHz CF 2.422 GHz 1001 pts Span 80.00 MHz
Type Ref Trc Xwalie  Yalue Function Function Result Type Ref Trc Xwalie  Yaalue Function Function Result
[ 12454128 GHz 801 dBm [ 12457025 GHz 0.00 dBm
T 1 2453168 GHz 229 dBm OccBw  17.702207702 Mz T 1 2403778GHz 3.11dBm OccBw 36443556444 Mz
2 1 2470871 Gz 0.99 dam 2 1 2440221 Gz 2.07 dam
Ref Level 2000 dBm Offset 1.00dB REW 1 Mz Date: 10.Aug.2024 11:09:36 Ref Level 2000 dBm Offset 1.00dB REW 1 Mz Date: 10.Aug.2024 11:07:39
At 30d8  SWT ildus VBW 3MHz Mode Auto FFT At 30d8  SWT ildus VBW 3MHz Mode Auto FFT
Doteotor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
] Linet — W Linet —
10 dBm T 2 10 dBm T 2
0dem 0dem
0dBm 0dBm
20d8m 20d8m
30 dBm 30 dBm
40dem 40dem
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
0 dem 0 dem
CF 2.437 GHz 1001 pts Span 80.00 MHz CF 2.452 GHz 1001 pts Span 80.00 MHz
Type Ref Trc Xwalie  Ywalue  Function Function Result Type Ref Trc Xwalie  Ywalue  Funcion Function Result
[ 12452025 GHz 1269 dBm [ 12468144 GHz 11,50 dBm
T 1 2418778GHz 6.18dBm OcoBw 36603396603 Mz T 1 2433778GHz 5.00dBm OccBw  36.363636364 Mz

2455381 GHz 5.04 dBm

2470141 GHz 6.00 dBm
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Appendix A.2 Test Result of DTS Bandwidth

Modulation Fr((al\q/ll:azr;cy DTS (?;::;N \dth (k;ern:) Result

2412 10.04 0.50 Pass

802.11b 2437 10.04 0.50 Pass
2462 10.04 0.50 Pass

2412 16.56 0.50 Pass

802.11g 2437 16.56 0.50 Pass
2462 16.56 0.50 Pass

2412 17.72 0.50 Pass

VHT (20 MHz) 2437 17.60 0.50 Pass
2462 17.72 0.50 Pass

2422 36.48 0.50 Pass

VHT (40 MHz) 2437 36.48 0.50 Pass
2452 36.48 0.50 Pass
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802.11b /20 MHz / 1M / 2412 MHz / Ch1

802.11b /20 MHz / 1M / 2437 MHz / Ch6

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz

Date: 10.Aug.2024 10:57:02

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz

Date: 10.Aug.2024 10:55:09

At 30dB  SWT 56.0us VBW 300kHz Mode Auto FFT At 30dB  SWT 56.0us VBW 300kHz Mode Auto FFT
Doteotor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
10d8m 10d8m
1: 1.150 dBm 4 w1
v 500 ot Tt I v ‘
o2 a&m ) i IX p2: -6.820 dBm S AT TAARap,
10d8m A0cem T
20d8m 20 dBm
30 dBm 30 dBm
40dem 40dem
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
1 F: 1 F:
0 dem 0 dem
CF2412Ghz 1001 pts Span 40.00 MHz CF 2437 Ghz 1001 pts Span 40.00 MHz
Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Ywalue Function Function Result
[ 12412510 GHz 1.15 dBm [ 12457510 GHz -0.82 dBm
D1 M2 1 10040mHz o1 M2 1 10040mHz
Mz 1 2400060 GHz -4.76 dam Mz 1 2431960 GHz -6.69 aam
Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:51:53 Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:46:49
At 30dB  SWT 56.0us VBW 300kHz Mode Auto FFT At 30dB  SWT 56.0us VBW 300kHz Mode Auto FFT
Doteotor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
10d8m 10d8m
0]
ot 01: 2.820 am v
odBm  |D1:4.880 dBm ok 0dBm  [0: 3180 dBm e 2
T
D2: -7.880 dBm A AR v
<10 dBm \/ 10 dBm
20d8m 20 dBm
30 dBm 30 dBm
40dem 40dem
50.dem WAVA 50.dem
0.dam 0.dam
70d8m 70d8m
1 F: 7
0 dem 0 dem
CF 2462 Ghz 1001 pts Span 40.00 MHz CF2412Ghz 1001 pts Span 40.00 MHz
Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Yaalue Function Function Result
[ 1 2462510 GHz -1.88 dBm [ 1 2416116 GHz 262 dBm
D1 M2 1 10040mH DI M2 1 16560MHz 01308
Mz 1 2450060 GHz -7.67 dam Mz 1 240720 GHz -1.63 dam
Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:45:32 Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:49:23
At 30dB  SWT 56.0us VBW 300kHz Mode Auto FFT At 30dB  SWT 56.0us VBW 300kHz Mode Auto FFT
Doteotor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
m
1098M 1o1: 6.060 dBm Y 10 d8m )
2. 0050 aB| T o1: 2.030 dem 3
060 dBm
odem ¥ 0d8m  |o2:-3.070 dBm ekl )
v
0dBm 10 dBm
20d8m 20 dBm
30 dBm 30 dBm
40dem 40dem
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
7 2 7
0 dem 0 dem
CF 2437 Ghz 1001 pts Span 40.00 MHz CF 2462 Ghz 1001 pts Span 40.00 MHz
Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Yaalue Function Function Result
[ 1243532 GHz 6.06 dBm [ 1 2457884 GHz 293 dBm
DI M2 1 16560MHz -0.1dB DI M2 1 1eS60MHz 01908
Mz 1 2428720 Gz 1.31 dam Mz 1 2453720 GHz -1.63dam
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D DEKRA

VHT / 20 MHz / MCSO0 / 2412 MHz / Ch1

VHT / 20 MHz / MCSO0 / 2437 MHz / Ch6

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz

Date: 10.Aug.2024 10:58:53

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:02:11

At 30dB  SWT 56.0us VBW 300kHz Mode Auto FFT At 30dB  SWT 56.0us VBW 300kHz Mode Auto FFT
Dotestor: Positive Peak, Trace: MAX HOLD Dotestor: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
10 dBm 10 dBm m1
o1: 6.670 aBm R v A
01: 3.590 dBm
r D2: 0.870 dBm AN oAy NIt
odem 022410 asm e odem i
40d8m 0dBm
2008m 20d8m
30 dBm 30 dBm
40dem 40dem
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
F F F F
0 dem 0 dem
CF 2.412 GHz 1001 pts Span 40.00 MHz CF 2.437 GHz 1001 pts Span 40.00 MHz
Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Yaalue Function Function Result
[ 12409125 GHz 350 dBm [ 12434125 GHz 6.7 dBm
D1 M2 1 17720MHz 00108 D1 M2 1 17600MHz -0.07dB
Mz 1 240160 Gz 215 dBm Mz 1 2428200 Gz 2.00 dam
Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:06:31 Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:40:49
At 30dB  SWT 560us VBW 300kHz Mode Auto FFT At 30dB  SWT 048us VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
10d8m - 10d8m
o1: 3.650 dBm v -
0dBm  [02: 2.350 dEm B T e 0dBm  [D1:-1.300 dBm N
V p2: -7.300 dem e e A e
“40dem “0d8m u
20d8m 20d8m
20 dam 20 dam
40dem WVW\M\/MW 40dem
50d8m 50d8m
50 dBm 50 dBm
70d8m 70d8m
F F 1 .
80 dBm 80 dBm
CF 2462 Az 7001 pts Span 40.00 MHz CF 242260z 7001 pts Span 80.00 MHz
Type Ref Trc Xwalie  Yvalue Funcion Function Result Type Ref Trc Xwvalie  Yvalue Funcion Function Result
1 12459123 GHz 365 dBm 1 12407375 GHz 1,30 dBm
D1 M2 1 17720MMz 00008 b1 M2 1 304s0mz s
Mz 1 2453160 GHz 210 dBm Mz 1 2403760 Gz 664 dBm
Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:09:40 Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:07:43
At 30dB  SWT 948us VBW 300kHz Mode Auto FFT At 30dB  SWT 948us VBW 300kHz Mode Auto FFT
Doteotor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
10d8m 10d8m
w
. D1: 1.840 dBm v . D1: 0.740 dBm
m m
D2: -4.160 dBm P Ay 02 5.260 dim e A
I i
2008m 20d8m
30 dBm 30 dBm
40dem 40dem
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
F1 F F1 F
0 dem 0 dem
CF 2.437 GHz 1001 pts Span 80.00 MHz CF 2.452 GHz 1001 pts Span 80.00 MHz
Type Ref Trc Xwalie  Yaalue Function Function Result Type Ref Trc Xwalie  Yalue Function Function Result
[ 12422575 Gz 1.84 dBm [ 12457575 GHz 0.74 dBm
D1 M2 1 36400MHz 008dB D1 M2 1 36480MHz 0178
Mz 1 2418760 Gz -a.58 dBm Mz 1 2433760 GHz 447 aBm
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Appendix B. Test Result of Maximum Conducted Output Power

N e B o vl I

2412 12.260 30.00 Pass

802.11b 2437 10.170 30.00 Pass
2462 9.270 30.00 Pass

2412 17.040 30.00 Pass

802.11g 2437 19.980 30.00 Pass
2462 17.190 30.00 Pass

2412 17.240 30.00 Pass

VHT (20 MHz) 2437 20.200 30.00 Pass
2462 17.310 30.00 Pass

2422 16.270 30.00 Pass

VHT (40 MHz) 2437 19.180 30.00 Pass
2452 18.260 30.00 Pass
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Appendix C. Test Result of Maximum Power Spectral Density

'l\:/';‘ﬂ::z; Powe;ds;ri;:g;/\%ensity (dBrl;i;;iI:Hz) Result
(MHz)

2412 -15.45 8.00 Pass
802.11b 2437 -17.63 8.00 Pass
2462 -18.49 8.00 Pass
2412 -11.53 8.00 Pass
802.11g 2437 -8.53 8.00 Pass
2462 -11.17 8.00 Pass
2412 -11.37 8.00 Pass
VHT (20 MHz) 2437 -8.18 8.00 Pass
2462 -11.19 8.00 Pass
2422 -15.01 8.00 Pass
VHT (40 MHz) 2437 -11.69 8.00 Pass
2452 -13.02 8.00 Pass
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D DEKRA

802.11b /20 MHz / 1M / 2412 MHz / Ch1

802.11b /20 MHz / 1M / 2437 MHz / Ch6

RefLevel 20.00dBm Offset 1.00dB  RBW 10 kHz Date: 10.Aug.2024 10:57:09

RefLevel 20.00dBm Offset 1.00dB  RBW 10 kHz Date: 10.Aug.2024 10:55:16

At 3008 SWT 7583us VW 30kHz Mode Auto FFT At 3008 SWT 7583us VW 30kHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
20a8m 20a8m
Linet — Linet —
1008m 1008m
odem odem
40 d8m 40 dBm
b M1
S X,
20 dBm WTV———T - \T\ 20 dBm ~
s0amm M / T o
<0d8m <0d8m
50d8m 50d8m
50 dsm 50 dsm
70d8m 70d8m
90 a8m 90 a8m
CF 2.412 GHz 30001 pts Span 15.00 MHz CF 2.437 GHz 30001 pts Span 15.00 MHz
Tpe Rel e Xwaue  Yaaue  Functin FunctionResut Type Rel e Xwae  Yalue  Function Function Resut
i 1 2411925 GHz 1545 dBm i 1 2430026 Gz -17.63 dom
Sum M1 1 2411325 GHg -15.45 dBm Duty Factor 000 Sum Wi 1 2436326 GHz -17.63 dBm Duty Factor 000
Ref Level 20.00dBm Offset 10048 RBW 10 kHz Date: 10.Aug.2024 10:51:59 Ref Level 20.00 dBm Offset 1.00 48 RBW 10 kHz Date: 10.Aug.2024 10:46:56
At 3008 SWT 7583us VW 30kHz Mode Auto FFT At 3008 SWT 11ms VBW 30kHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
20a8m 20a8m
Linet — Linet —
1008m 1008m
odem odem
mt
40 d8m 40 dBm v
it
¥
20d8m 20a8m
30 dBm /I\‘T\ 30 d8m
<0d8m <0d8m
50d8m 50d8m
50 dsm 50 dsm
70d8m 70d8m
90 a8m 90 a8m
CF 2.462 GHz 30001 pts Span 15.00 MHz CF 2.412 GHz 30001 pts Span 24.90 MHz
Type Rel e Xwaue  Yalue  Function Function Resut Type Rel e Xwaue  Yaue  Function FunctionResut
i 1 2460720 Gz 1840 dom i 1241000 Gz -11.53 dBm
Sum M1 1 2452720 Chz 18.40 dm Duty Factor 000 Sum Wi 1 2419200 GHz -11.53 dBm Duty Factor 000
Ref Level 20.00 dBm Offset 1.00 48 RBW 10 kHz Date: 10.Aug.2024 10:45:39 Ref Level 20.00 dBm Offset 1.00 48 RBW 10 kHz Date: 10.Aug.2024 10:49:30
At 3008 SWT 11ms VBW 30kHz Mode Auto FFT At 3008 SWT 11ms VBW 30kHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
20a8m 20a8m
Linet — Linet —
1008m 1008m
odem odem
K w
40 d8m 40 d8m v
20d8m 20a8m
90 d8m 90 d8m
<0d8m <0d8m
50d8m 50d8m
50 dsm 50 dsm
70d8m 70d8m
90 a8m 90 a8m

CF2.437 GHz 30001 pts Span 24.90 MHz

Type Ref Trc  Xwvalue Yaalue Function Function Result
M1 1 2430473 GHz 853 dBm

Sum M1 1 2430473 GHz -8.53dBm Duty Factor 0.00

CF2.462 GHz 30001 pts Span 24.90 MHz

X-value Yvalue
2.464806 GHz -11.17 dBm.
2.464806 GHz -11.17 dBm Duty Factor 0.00

Type  Ref Trc Function _Function Result
M1 1

Sum M1 1

TEL
FAX

: +886-3-582-8001
: +886-3-582-8958
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Report No.: 2570523R

D DEKRA

VHT / 20 MHz / MCSO0 / 2412 MHz / Ch1

VHT / 20 MHz / MCSO0 / 2437 MHz / Ch6

Ref Level 20.00 dBm Offset 1.00dB RBW 10 kHz
At 3048 SWT 1.1ms VBW 30kHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 10.Aug.2024 10:58:59

Ref Level 20.00 dBm Offset 1.00dB RBW 10 kHz
At 3048 SWT 1.1ms VBW 30kHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 10.Aug.2024 11:02:18

20dBm 20dBm
Line1 — Line1 —
10a8m 10a8m
odBm odBm
[0}
M1
10 dBm v 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 dBm 70 dBm
40 aBm 40 aBm
CF2.412GHz 30001 pts Span 26.55 MHz CF2.437 GHz 30001 pts Span 26.55 MHz
Type Ref Trc  Xevalue Yalue  Function  Function Result Type Ref Trc  Xwvalue Yalue Function Function Result
M1 1 2415002 GHz -11.37 dBm M1 1 2430816 GHz 818 dBm
Sum M1 1 2415092 GHz -11.37 dBm Duty Factor 0.00 Sum M1 1 2430816 GHz -8.18 dBm Duty Factor 000
Ref Level 20.00 dBm Offset 1.00dB RBW 10 kHz Date: 10.Aug.2024 11:06:37 Ref Level 20.00 dBm Offset 1.00dB RBW 10 kHz Date: 10.Aug.2024 11:10:56
Att 3048 SWT 1.1ms VBW 30kHz Mode Auto FFT Att 3048 SWT 25ms VBW 30kHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
20dBm 20dBm
Linet — Linet —
10dBm 10dBm
0aBm 0aBm
M
-10dBm v 10 dBm M1
20 dBm 20 dBm
30 aBm 30 aBm
40dBm 40dBm
50 dBm 50 dBm
40 dBm 40 dBm
70 dBm 70 dBm
40 dBm 40 dBm
CF 2.462 GHz 30001 pts Span 26.55 MHz CF 2.422 GHz 30001 pts Span 54.75 MHz
Type  Rel Trc  Xevalue Yvalue  Function  Function Result Type  Rel Trc  Xevalue Ywalue  Function Function Result
M1 12464816 GHz -11.19 dBm M1 12436367 GHz 1501 dBm
Sum M1 1 2464816GHz -11.19 dBm Duty Factor 0.00 Sum M1 1 2436367 GHz -15.01 dBm Duty Factor 0.00
Ref Level 20.00 dBm Offset 1.00dB RBW 10 kHz Date: 10.Aug.2024 11:09:48 Ref Level 20.00 dBm Offset 1.00dB RBW 10 kHz Date: 10.Aug.2024 11:07:51
At 3048 SWT 25ms VBW 30kHz Mode Auto FFT At 3048 SWT 25ms VBW 30kHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
20dBm 20dBm
Line1 — Line1 —
10a8m 10a8m
odBm odBm
M1
10 dBm v 10 dBm -1
20 dBm 20 dBm
30 dBm 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 dBm 70 dBm
40 aBm 40 aBm
CF2.437 GHz 30001 pts Span 54.75 MHz CF2.452 GHz 30001 pts Span 54.75 MHz
Type Ref Trc  Xwvalue Yalue  Function  Function Result Type Ref Trc  Xwvalue Yalue  Function Function Result
M1 1 2432623 GHz -11.60 dBm M1 1 2436040 GHz 1302 dBm

Sum M1 1 2432623 GHz -11.60 dBm Duty Factor 0.00

Sum M1 1 2436040 GHz -13.02 dBm Duty Factor 0.00

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

Appendix D. Test Result of Antenna Port Conducted Emission

802.11b /20 MHz / 1M / 2412 MHz / Ch1

802.11b /20 MHz / 1M / 2412 MHz / Ch1

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:57:13

RefLevel 20.00dBm Offset 1.00dB  RBW 100 kHz Date: 10.Aug.2024 10:57:44

At 3048 SWT 37.9us VBW 300kHz Mode Auto FFT At 3048 SWT 2650ms VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
20dBm 20dBm
Line1 — Line1 —
10a8m 10a8m
M1 M1
v
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
Limit: -28.8
30 dBm -30 B
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 dBm 70 dBm
40 aBm 40 aBm
CF2.412GHz 30001 pts Span 20.00 MHz Start 30 MHz 30001 pts Stop 26.50 GHz
Type Ref Trc  Xevalue Yaalue Function _Function Result Type Ref Trc  Xwvalue Yalue  Function _Function Result
M1 12412501 GHz 112 dBm M1 12413540 GHz 1.18 dBm
M2 1 30.000MHz -33.89 dBm
Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:55:21 RefLevel 20.00dBm Offset 1.00dB  RBW 100 kHz Date: 10.Aug.2024 10:55:52
At 3048 SWT 37.9us VBW 300kHz Mode Auto FFT At 3048 SWT 2650ms VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
20dBm 20dBm
Line1 — Line1 —
10a8m 10a8m
M1 M1
odBm fen i odBm
10 dBm 10 dBm
20 dBm 20 dBm
-
30 dBm -30 dBmijeimit: -30.9
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 dBm 70 dBm
40 aBm 40 aBm
CF2.437 GHz 30001 pts Span 20.00 MHz Start 30 MHz 30001 pts Stop 26.50 GHz
Type Ref Trc  Xevalue Yaalue Function _Function Result Type Ref Trc  Xwvalue Yalue  Function _Function Result
M1 12437501 GHz -0.90 dBm M1 12435600 GHz -0.65 dBm
M2 1 30.000MHz 3434 dBm
Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:52:04 RefLevel 20.00dBm Offset 1.00dB  RBW 100 kHz Date: 10.Aug.2024 10:52:35
At 3048 SWT 37.9us VBW 300kHz Mode Auto FFT At 3048 SWT 2650ms VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
20dBm 20dBm
Line1 — Line1 —
10a8m 10a8m
M1 M1
odBm odem v
DeAfon p
10 dBm M ™\ 10 dBm
20 dBm 20 dBm
30 dBm -30 dBm{Rimit: -31.9:
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 dBm 70 dBm
40 aBm 40 aBm
CF2.462 GHz 30001 pts Span 20.00 MHz Start 30 MHz 30001 pts Stop 26.50 GHz
Type Ref Trc  Xevalue Yaalue Function _Function Result Type Ref Trc  Xevalue Yalue  Function _Function Result
M1 12462501 GHz 192 dBm M1 1 2462050 GHz -1.66 dBm
M2 1 30.000MHz 3451 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11g /20 MHz / 6M / 2412 MHz / Ch1

802.11g /20 MHz / 6M / 2412 MHz / Ch1

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:47:01

RefLevel 20.00dBm Offset 1.00dB  RBW 100 kHz Date: 10.Aug.2024 10:47:31

At 3068 SWT 379us VEW 300KHz Mods Auto FFT At 3068 SWT 2650ms VBW 300kHz Mode Auto FFT
Dotoctor: Psitive Poak, Trace: MAX HOLD Dotoctor: Psitive Poak, Trace: MAX HOLD
2008 2008
Linet — Linet —
10.a8m 10.a8m
wi w
odem odem
A0d8m 10 dsm
2048m 20d8m
Limit: 27,0
50.48m 20 damz
Vet WV
40d8m 40d8m
s0d8m s0d8m
s048m s048m
7048m 7048m
s048m s048m
CF 2.412 GHz 30001 pts Span 33.20 MHz Start 30 MHz 30001 pts. Stop 26.50 GHz.
Type Rel T wale  Voalue Funcion Funciion Resul Type Rel T wale  Voalue  Funcfon Functon Resul
i 1 2410375 Hz 207 dam wi 1 241510 Hz 222 dem
o T Soonomr 507 dsm
Ref Lovel 20.00dBm Offset 10045 REW 100 kHz Date: 10.Aug 2024 10:45:43 Ref Lovel 20.00dBm Offset 10045 RBW 100 kHz Date: 10.Aug 2024 10:46:14
At 3048 SWT $79us VEW 300kHz Mode Auto FFT At 3048 SWT 2650ms VEW 300kHz Mode AutoFFT
Dotoctor: Positive Poak, Trace: MAX HOLD Dotoctor: Positive Poak, Trace: MAX HOLD
2048m 2048m
Linet — Linet —
10 dBm 10 dBm m1
Jorly M
0a8m 0a8m
A048m 10 d8m
S ey 2008m [\ 257
S508m S508m
w
40d8m 40dem %
s0d8m s0d8m
s0d8m s0d8m
7048m 70 d8m
s0d8m s0d8m
2T oRe So00T s Shan 5320 W S 30 W So00T s Sop 7650 G
Type Ref Trc X-value Y-value  Function  Function Result Type Ref Trc X-value Y-value Function  Function Result
i 1 2435375 GHz 622 dam i 1 243013 GHz 572 dam
it T S2ue752 oz 164 dBm
Ref Lovel 20.00dBm Offset 10045 REW 100 kHz Date: 10.Aug 2024 10:49:35 Ref Lovel 20.00dBm Offset 10045 RBW 100 kHz Date: 10.Aug 2024 10:50:06
At 3068 SWT 379us VEW 300KHz Mods Auto FFT At 3068 SWT 2650ms VBW 300kHz Mode Auto FFT
Dotoctor: Psitive Poak, Trace: MAX HOLD Dotoctor: Psitive Poak, Trace: MAX HOLD
2008 2008
Linet — Linet —
10.a8m 10.a8m
wi i
odem odem
A0d8m 10 dsm
2048m 20d8m
Limit: 27.1
50.48m s0a8m,
awanm | WA A% wvam
s0d8m s0d8m
s048m s048m
7048m 7048m
s048m s048m
CF 2.462 GHz 30001 pts Span 33.20 MHz Start 30 MHz 30001 pts. Stop 26.50 GHz.
Type Rel T walue  Vualue Funcion Funciion Resul Type Rel T wale  Voalue  Funcfon Functon Resul
i 1 2460127 GHz 286 dam wi 1 2464720 GHz 248 dBm
o T SooomHr 3601 d8m

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

VHT / 20 MHz / MCSO0 / 2412MHz / Ch1

VHT / 20 MHz / MCSO0 / 2412 MHz / Ch1

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz
At 3048 SWT 57.0us VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 10:59:04

RefLevel 20.00dBm Offset 1.00dB  RBW 100 kHz
At 3048 SWT 2650ms VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 10:59:35

20 d8m 20 d8m
Linet — Linet —
10d8m - 10d8m -
v
0dem 0dem
0dBm 10 dBm
20d8m 20 dBm
Limit: -26.1
30 dBm 30 dBm2
<0dem | Al 40.dBm
A e
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
0 dem 0 dem
CF 2.412 GHz 30001 pts Span 35.40 MHz Start 30 MHz 30001 pts Stop 26.50 GHz
Type Ref Trc Xwalie  Yaalue Function Function Result Type Ref Trc Xwalie  Yalue  Function FunctionResul
i 12409125 GHz 5.84 dBm i 12409130 GHz 599 dBm
M2 1 30.000MHz 3509 dBm
Rof Level 20.00dBm Offset 1.00d8 RBW 100 kiz Date: 10.Aug.2024 11:02:22 Rof Level 20.00dBm Offset 1.00d8  RBW 100 kHz Date: 10.Aug.2024 11:02:53
At 30dB  SWT 57.0us VEW 300kHz Mode Auto FFT At 30dB  SWT 2650ms VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
m
10 dBm a1 10d8m m
0dem 0dem
“0d8m -10d8m
20d8m 20 d8m [1imie: 232
30 dBm WW{\AW\‘J\M 30 dBmvj2
40dem 40dem
50d8m 50d8m
50 dBm 50 dBm
70d8m 70 aBm
80 dBm 80 dBm
CF 2437 GHz 30001 pts Span 35.40 MHz Start 30 Mz 30001 pts Stop 26.50 GHz
Type Rel Trc Xwale  Ywalue Function Function Resul Type Rel Trc Xwalie  Yualue  Funclion Funcion Result
i 12434124 GHz 6.0 dBm i 12445310 GHz 6,01 dBm
Mz 1 30.000MHz 3484 dBm
Rof Level 20.00dBm Offset 1.00d8 RBW 100 kiz Date: 10.Aug.2024 11:06:42 Rof Level 20.00dBm Offset 1.00d8  RBW 100 kHz Date: 10.Aug.2024 11:07:43
At 30dB  SWT 57.0us VBW 300kHz Mode Auto FFT At 30dB  SWT 2650ms VBW 300kHz Mode Auto FFT
Doteotor: Positive Peak, Trace: MAX HOLD Dotestor: Positive Peak, Trace: MAX HOLD
20 d8m 20 d8m
Linet — Linet —
10d8m - 10d8m o
Y A
0dem 0dem
0dBm 10 dBm
20d8m 20 dBm
Limit: -26.3
30 dBm 30 dBm
2
<0dem [ 4 YWW’\MWWW 40.dBm
50.dem 50.dem
0.dam 0.dam
70d8m 70d8m
0 dem 0 dem
CF 2.462 GHz 30001 pts Span 35.40 MHz Start 30 MHz 30001 pts Stop 26.50 GHz
Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Yalue  Function FunctionResul
i 1 2450125 GHz 561 dBm i 12458540 GHz 2.38 dBm
M2 1 30.000MHz 4019 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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D DEKRA

VHT / 40 MHz / MCSO0 / 2422 MHz / Ch3

VHT / 40 MHz / MCSO0 / 2422 MHz / Ch3

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:11:01

RefLevel 20.00dBm Offset 1.00dB  RBW 100 kHz Date: 10.Aug.2024 11:11:32

-t -t
M1 M1
-30 dBm 30 dBm JLimit: -31.1
CF 2.422 GHz 30001 pts. Span 73.00 MHz Start 30 MHz 30001 pts. Stop 26.50 GHz
et — et —
v "
Type Ref Trc X-value Y-value  Function  Function Result Type Ref Trc X-value Y-value Function  Function Result
-t -t
0dBm 0dBm Y
CF 2.452 GHz. 30001 pts. Span 73.00 MHz Start 30 MHz 30001 pts. Stop 26.50 GHz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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D DEKRA

802.11b /20 MHz / 1M / 2412 MHz / Ch1 (Band Edge)

802.11b /20 MHz / 1M / 2437 MHz / Ch6 (Band Edge)

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:57:23

At 3048 SWT 2844us VBW 300kHz Mode Auto FFT

Dotoctor: Positive Poak, Trace: MAX HOLD
2008

Linet —
10.a8m
o

odem
A0d8m
2048m

Limit: 28.88
50.48m
40d8m

"
50 dBm M3
codam wMMww
7048m
r v

s048m

Start 2.31 GHz 3001 pts Stop 2.5655 GHz.

Type Rel T wale  Voalue  Funcfon  Functon Resul

wi 1 2410506 GHz 0.5 dBm

o T 230890 oz 5043 d8m

i3 T sot02s oz 15525 dem

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:55:30

At 04 SWT 2844us VBW 200Kz Mode AutoFFT

Dotastor: Positve Poak, Trace: MAX HOLD
0aem

Lot —
T0aam
i
ocem
1008m
2008m
50 dem |Limit 2090
“0cem
50 dBm m2 s
Y
s b i Foobsy i i pettor A
0 dam eyl vl byl
T008m
F ¥

0a8m

Start 2.31 GHz 3001 pts Stop 2.5655 GHz

Type Rl e Xoae Yoo Funcion FunctonResul

i 1 amsi0 oz 100 aom

w2 1 3o sarsamm

s Tz 5452 aem

802.11b /20 MHz / 1M / 2462 MHz / Ch11 (Band Edge)

802.11g /20 MHz / 6M / 2412 MHz / Ch1 (Band Edge)

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:52:13

Att 3048 SWT 284.4us VEBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20dBm
Linet —
10dBm
[}
0aBm v
-10dBm
20 dBm

-30 dBm [Limit: -31.92

40 d8m
50 dBm " M
50d8m WW{)’M«MW MMMWWM
70 d8m
F :

90 d8m

St 231 GHz 3001 ps Stop 2.5655 Gz

Type Rel Te Xvalie  Yvaue  Function Function Resul

Wi 1 2401504 GHz .97 dBm

2 1 2300250 GHz 5521 dom

i 1 2408644 GHz 5912 dam

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:47:10

At 3048 SWT 2844us VBW 300kHz Mode Auto FFT

Detector: Positive Peak, Trace: MAX HOLD
20a8m

Line 1 —
10 dBm
M

0d8m
10d8m
20 aBm

Limit: -27.03
30 a8m ;
40 dBm

M3
sodem AN R ol M
1 NS PRE A
50 dBm
70 dBm
F F

80 aBm

Start2.31 GHz 3001 pts Stop 2.5655 GHz

Type Rel Trc Xvalie  Ywalue  Function Function Result

M1 12410335 GHz 295 dBm

m2 1 2399680 GHz -34.61 dBm

M3 1 2535521 GHz 5222 dBm

802.11g / 20 MHz / 6M / 2437 MHz / Ch6(Band Edge)

802.11g / 20 MHz / 6M / 2462 MHz / Ch11 (Band Edge)

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:45:53

At 3048 SWT 2844us VBW 300kHz Mode Auto FFT

Dotector: Positive Peak, Trace: MAX HOLD
20a8m

Line1 —
10 dBm M1
v
0dem
-10aBm
20d8m |y imit: -23.78 N
¥
30 aBm
[ 3
40 dBm v
60 dBm
70 dBm
F1 F

80 aBm

Start2.31 GHz 3001 pis Stop 2.5655 GHz

Type Ref Trc Xvalie  Ywalue  Function Function Result

M1 1 2.435366 Gz 6.20 dBm

M2 1 2397802GHz -41.85 dBm

M3 1 2484506 GHz -4204 dBm

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:49:44

An 30d8 SWT 284.4us VBW 300kHz Mode Auto FFT

Detector: Positive Peak, Trace: MAX HOLD
20 dBm

Line1 —
10d8m
m1

odem
-10 dBm
20 dBm

Limit: -27.14
-30 dBm

N3
40 dBm
50 dBm R
il ey el L
60dBm [T u
70 dBm
F1 F:

-80 dBm

Start2.31 GHz 3001 pts Stop 2.5655 GHz

Type Ref Trc Xwvalue Yovalue  Function Function Result

M1 1 2457843 GHz 2.94 dBm

M2 1 2390680 GHz -53.28 dBm

M3 1 2484165GHz -37.42 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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VHT / 20 MHz / MCSO0 / 2412 MHz / Ch1 (Band Edge)

VHT / 20 MHz / MCSO0 / 2437 MHz / Ch6 (Band Edge)

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 10:59:13

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:02:32

A 3048 SWT 2844us VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
2008m
Line 1 —
10 aBm LU
odBm
10 dBm

20 dBm |1 imit: -23.20

At 3048 SWT 284.4us VBW 300kHz Mode Auto FFT

Detector: Positive Peak, Trace: MAX HOLD
20dBm

Line1 —
10a8m -
v

odBm
10 dBm
20 dBm

Limit: -26.16
30 dBm

M2
v
40 dBm
50 dBm e
™
e e R —
Y W N L
60 dBm
70 dBm
F F:

40 aBm

Start2.31 GHz 3001 pts Stop 2.5655 GHz

Type Ref Trc  Xwvalue Yalue  Function Function Result

M1 12400144 GHz 3,82 dBm

M2 1 2307040 GHz -38.45 dBm

M3 1 2495407 GHz -52.13 dBm

30 dBm
3
m;
40 dBm o v
50 dBm
60 dBm
70 dBm
F F:

40 aBm

Start2.31 GHz 3001 pts Stop 2.5655 GHz

Type Ref Trc  Xwvalue Yalue  Function _Function Result

M1 12434080 GHz 6,87 dBm

M2 1 2308573 GHz -43.01 dBm

M3 1 2485613 GHz 4153 dBm

VHT /20 MHz / MCSO0 / 2462 MHz / Ch11 (Band Edge)

VHT / 40 MHz / MCSO0 / 2422MHz / Ch3 (Band Edge)

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:06:51

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz Date: 10.Aug.2024 11:11:10

At 30dB  SWT 2844us VBW 300kHz Mode Auto FFT

Dotestor: Positive Peak, Trace: MAX HOLD
20 d8m

Linet —

10d8m -
0dem
0dBm
20d8m

Limit: -26.30
30 dBm
40dem

m
50.dem s
PPITRRNERA T P IO Lo e Y
60 dBm = !
70d8m
¥

0 dem

Start 2.31 GHz 3001 pts Stop 2.5655 GHz.

Type Ref Trc Xwalie  Ywalue  Function FunctionResul

i 12450120 GHz 3.47 dBm

M2 1 2308573 Gz -53.03 dBm

I3 1 2483010 GHz 4312 dBm

At 3008 SWT 284.4us VBW 300kHz Mode Auto FFT

Detector: Positive Poak, Trace: MAX HOLD
20d8m

Line 1 —
10.08m
mt
odem v
40 dem
20 d8m
30 dem [Limit: 3118
"
40dm
50 dem
W MM A i
abitia ae
40 dam
70d8m
F F

50 dem

Start 2.31 GHz 3001 pts Stop 2.5655 GHz.

Type Ref T Xwalue  Yuaiue Function Function Resut

i 1 24172926H 1.3 dBm

w2 1 2300573 Giz 300 aBm

ms 1 2480380 GHz 5012 agm

VHT /40 MHz / MCSO0 / 2437 MHz / Ch6 (Band Edge)

VHT /40 MHz / MCSO0 / 2452 MHz / Ch9 (Band Edge)

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz

Date: 10.Aug.2024 11:10:02

At 3048 SWT 284.4us VBW 300kHz Mode Auto FFT

Detector: Positive Peak, Trace: MAX HOLD
20dBm

Line1 —
10a8m
M1
v

odBm
10 dBm
20 dBm

Limit: -28.25 m:
30 dBm M W
40 dBm
50 dBm
60 dBm
70 dBm

F

40 aBm

Start2.31 GHz 3001 pts Stop 2.5655 GHz

Type Ref Trc  Xwvalue Yalue  Function _Function Result

M1 12422340 GHz 1.74 dBm

M2 1 2308232 GHz -31.43dBm

M3 1 2483560 GHz -34.78 dBm

inet —
[P
%
: 7
Start 2.31 GHz 3001 pts Stop 2.5655 GHz.
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> DEKRA

Report No.: 2570523R

Appendix E. Test Result of Transmitter Radiated Spurious Emission

30 MHz ~ 1 GHz

site :HC-CBO4
Condition :3m  Vertical
Site  :HC-CBoa Mode :LF_acd8_TX_2437MHz
Condition :3m  Horizontal Test By  :Ling Chen
Mode 1LF_ac40_TX_2437MHz

Test By  :Ling Chen

Level (dBuV/m)

o Level (dBuVim)

700
70.0) 60.0

FCC_CLASS_B_QP
60.0) 50.0

FCC_CLASS_B_QP

4 - -
5 5
4 30.0 2 3
3 5 6
20.0
20.0 10.0|
10.0|
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
30 100. 200. 300. 400. 500. 600. 700. 800. 900 1000
Frequency (MHz) Mo.  Freguency Level Limit Over Read Factor Remark
Line Limit Level
No. Frequency Level Limit Over Read Factor Remark | e e e
Line Limit Level MHz dBuV/m  dBuV/m 8 dBuV d8
Mz dBuV/m  dBuV/m dB dBuv dB 1 62.883 38.56  40.00 1.44 42.19 -3.63 QP
2 148.098 27.46 43.50 -16.84 30.66 -3.208 QP
1 59.343 35.49 49.00 -4.51 38.44 -2.95 @ 3 239.908 27.95  46.ee  -18.05 32.69 474 QP
2 14329 37.26 4350 624 4063 337 @ 4 500.014  35.14  46.08  -10.85  33.60 2.1 QP
3 400.007 38.78  d6.08  -15.22 30.92 -e.14 QP 5 658.415 32,81  26.89  -13.99 26.50 547 @
4 497.589 3623 4600 977 3414 2.09 @ 6 941.267  32.28  46.88  -13.72  22.75 9.53 QP
5 609.381  31.23 14,77 26.52 471 0
6 927.347 31.32 46.00 -14.68 22.02 9.30 QP
Note:
. Level = Read Level + Factor
Note:

. Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The emission under 3@MHz was not included since
the emission levels are very low against the limit.
. The other emission levels were very low against the limit.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission under 38MHz was not included since 5
the emission levels are very low against the limit

. The other emission levels were very low against the limit

pwn e

w
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Above 1 GHz

Site :HC-CBa4
Condition :3m ,Horizontal
Mode :b_TX_2412MHz

Test By  :Cyril Chen

43pLevel (dBuvim)

FCC_15.247 PK

2310 2340.  2360.  2380.  2400.
Frequency (MHz)
No. Frequency  Level  Limit Over
Line Limit

MHz dBuV/m dBuV/m dB

1 2386.000 45.00 74.00 -29.00
2 2413.000 108.71 ------  —-----

Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp
. Over Limit = Level - Limit Line

FNEENES

to comply with AVG limit.

2440.  2460. 2480 2510
Read Factor Remark
Level

dBuV dB

34.60 10.48 Peak
90.24 10.47 Peak

Factor

. The peak result complies with AVG limit, AVG result is deemed

Site :HC-CBe4

Condition :3m  ,Horizontal
Mode _ TX_2412MHz

Test By :Cyril Chen

430Level (dBuvim)

FCC_15.247_AV

2310 2340. 2360 2380,  2400.  2420. 2440, 2460,  2480. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 2385.800 36.13 54.00 -17.87 25.74 18.39 Average
2 2412.800 98.13  ------ ------ 87.66 10.47 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

1. Level = Read Level + Factor

2

3. Over Limit = Level - Limit Line
4

to comply with AVG limit.
. The other emission levels were very lou against

w

2310 2340.  2360.  2380.  2400.  2420. 2440, 2460, 2480, 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 44.14 74.00 -29.86 33.74 10.48 Peak

2 97.28 ------  ------ 86.81 10.47 Peak
Note:

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. The peak result complies with AVG limit, AVG result is deemed

the limit.

5. The other emission levels were very low against the limit. to comply with AVG limit. i .
5. The other emission levels were very low against the limit.
Site 1HC-CBO4 SJtE. . :HC-CBBA .
ies . Condition :3m  ,Vertical
Condition :3m ,Vertical
Mode :b_TX_2412MHz
Mode :b_TX_2412MHz Hode o, a-pCa
Test By :Cyril Chen est By :Cyri en
13 Level (dBuV/m) 13 Level (dBuV/im)
113.8| 113.8
2
97.5| 2 97.5|
81.3
813 FCC_15.247_PK
65.0

FCC_15.247_AV

2310 2340.  2360. 2380. 2400.  2420. 2440,  2460.  2480. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 2387.200 35.71 54.00 -18.29 25.31 10.40 Average
2 2412.700 94.69  ------ ------ 84.22 10.47 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBoL site  :HC-CBea
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 1b_TX_2412MHz Mode :b_TX_2412HHz
Test By :Cyril Chen Test By yril Chen
1 Level (dBuV/m) 1 Level (dBuV/im)
105.0] 105.0|
90.0| 90.0}
7540 FCC_15.247_PK_HF 75.0 FCC_15.247_PK_HF
509 FCC_15.247_AV_HF 600 FCC_15.247_AV_HF
* —— 3 T
3 2
450 B 2 450 1
30.0) 30.0|
15 150
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No.  Frequency  Level  Limit Over Read ~ Factor  Remark
Line Limit Level Line Limit Level
asavm  dsav/m = asav = HHz dBuUV/m  dBuV/m d8 dBuv d8
1 asreces 4176 7400 -32.24  59.52  17.76  Pesk 1 4824.e00  41.03  74.00  -32.97  58.79  -17.76  Peak
> 7235.000 4555 7400 2845 2593 12,75  Peak 2 72%.608  45.51  74.88  -28.49  58.29  -12.78  Peak
3 9648.688  46.88  74.88  -27.12  55.97 -9.89  Peak
3 46.57 74.08  -27.43  55.66  -9.89  Peak oSl el S A :
4 49.97 74.08  -24.83  55.75  -5.78  Peak : : : 24 : 578 Peak
flote: gmtf: 1 - Read Level
1. Level = Read Level + Factor 1 pevel - Read Level + F“WE e L . .
2. Factor = Antenna Factor + Cable Loss - Preamp Factor - Factor - Antenna Factor + Cable Loss - Preamp Factor
- e 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line o e Lt - L I e Limit. AVC result is deemed
4. The peak result complies with AVG limit, AVG result is deemed - The peak result complies wit imit, result is deeme
: - to comply with AVG limit.
to comply with AVG limit. o oo e L . v Tint
5. The other emission levels were very low against the limit. - The other emission levels were very low against the limit.
site ‘HC-CB4 site :HC-CBBA
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode 1b_TX_2437MHz Hode 1b_TX_2437MHz
Test By  :iCyril Chen Test By  :iCyril Chen
43pLevel (dBuVim) 430Level (dBuvim)
113.8] 113.8]
2
97.5| 97.5| 2
813 FCC_15.247_PK 813
65.0| 65.0]
FCC_15.247_AV
48.8| 1 48.8|
- & 3
325 325
16.3| 16.3]
2310 2340, 2060 2080. 2400 2420 2440, 2460, 2480, 2510 210 2340, 2360, 2380, 2400 2420, 2440, 2460,  2480. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line Linit Level
MHz dBuv/m  dBuV/m a8 dBuv a8 HHz dBuUV/m  dBuV/m d8 dBuv d8
1 2381.980  42.29 74.80  -31.71  31.91  10.38  Peak 1 2382.50@  31.44  54.0  -22.56  21.85  10.39  Average
2 2439.800  100.86 ----—--  —----- 90.33  10.53  Peak 2 2438.800  98.22 ------  ----o- 87.78  18.52  Average
3 2495.389  46.20  74.89  -27.88  35.53  10.67  Peak 3 2495.78@  37.13  54.0  -16.87  26.46  10.67  Average
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBB4
Site :HC-CBa4 Condition :3m  ,Vertical
Condition :3m ,Vertical Mode :b_TX_2437MHz
Mode :b_TX_2437MHz

Test By  :Cyril Chen
Test By  :Cyril Chen

Level (dBuv/m)

43gLevel (dBuVim) !
113.8
113.8|
o7.5| 2
97.5| 2
81.3]
81.3]
65.0
65.0] FCC_15.247_AV
483 T
b st bt birinrieasisein i
325
16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
2310 2340.  2360. 2380, 2400. 2420, 2440, 2460, 2480, 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Linit Level
Line Limit Level
rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr MHz dBuV/m  dBuV/m B dBuV B
MHz dBuV/m  dBuV/m d8 dBuv a8
1 2356.688 28.68 -25.32 18.37 18.31  Average
1 41.23  74.00 30.83 Peak 2 2437.800 94.86  —-coom oo 83.94 18.52  Average
2 96.98  ------ 86.46 10.52  Peak 3 2491.208 33.78 -20.22 23.12 18.66  Average
3 43.09  74.00 32.43 10.66  Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit - Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
to comply with AVG limit.

5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit
site :HC-CBas site  :HC-(804
. ) Condition :3m  ,Vertical
Condition :3m ,Horizontal
Mode 1b_TX_2437MHz
Mode 1b_TX_2437MHz T T chon
Test By  :Cyril Chen vy
Level (dBuV/m)
1 Level (dBuV/m) 1
105.0|
105.0|
90.0}
90.0|
75,00 FCC_15.247_PK|HF
750 FCC_15247_PK_HF
500 60.0} FCC_15,247_AV_HF
FCC_15.247_AV_HF 3 H
2 3 il 5. 1 2
450 1
30.0}
304
154 159
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000, 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Frequency (MHz)
No. F level  Limit 0 Read  Fact, Remark
No. Frequency  Level  Limit aver Read  Factor  Remark ° requency eve i ver. ea actor emar
; °r Line Linit Level
line  Llimit  level | o dne o dmE s bee
e P —— P gy P Mz dBUV/m  dBUV/m d8 dBuv d8
1 4874.080  20.96 74.08  -33.84  58.58  -17.62  Peak ; §§Z§'ggg jﬁ'gg ;j'gg :;g'f§ é?'i; :12'22 E:;t
2 7311.e80  45.46 74.89  -28.54  58.12  -12.66  Peak : : : : : :
3 9748.e0  46.89  74.0  -27.11  55.87 -8.98  Peak
3 9748.000  46.58  74.00  -27.42  55.56  -8.98  Peak 4 12185.000  49.31  74.00  -24.69  54.96 -5.65  Peak
4 12185.000  49.18  74.08  -24.82  54.83  -5.65 Peak : : : : : :
ot Note:
ote:
o el - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor . o
o e At 3. Over Limit = Level - Limit Line
- Jver Limit = Level - Limit Line L . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed o ey oten Ave vimie
to comply with AVG limit. ply wath : ; ;
th A ) o 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
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Site ‘HC-CBaA Site :HC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode b TX 2462MH= Mode :b_TX_2462MHz
Test By :Cyril Chen Test By  :Cyril Chen
430Level (dBuvim) 13qLevel [dBuvim)
1133 113.8
o7.5| 1 o7.5|
81.3]
81.3] FCC_15.247_PK
65.0| 65.0
48.8) 48.8|
Ao
325| 325
16.3] 16.3
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
2310 2340. 2360. 2380. Fzr:gzéncyz(:nzlll;) 2440. 2460. 2480. 2510 Frequency (MHz)
No. FErequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv d8 HHz dBuv/m 8
1 24e3.000 99.73 §9.14 10.59  Peak 1 2462.800 97.07  seeees seeees 86.48 10.59  Average
2 2499 000 47.13 36.47 1056 Peak 2 2498.300 40.17  54.08  -13.83 29.51 18.66  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBe4
Site :HC-CBo4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode :b_TX_2462MHz
Mode :b_TX_2462MHz Test By  :Cyril Chen
Test By :Cyril Chen
13 Level (dBuV/im)
13 Level (dBuV/m)
113.8)
113.8|
97.5] 1
97.5| 1
81.3]
81.3]
FCC_15.247_PK 65.0)
650 | S—— FCC_15.247_AV
483
ohotpnont o
325
16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
2310 2340, 2360. 2380, 2400, 2420. 2440 2460, 2480, 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit L e
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m B dBuv B
MHz dBuV/m  dBuV/m a8 dBuV a8
1 2462.800 93.51  —---e- - 82.92 18.59  Average
1 2463.000 96.12  —-eees eemee- 85.53 19.59  Peak 2 2488.700 34.28  s4.e8  -19.72 23.63 18.65  Average

2 2488.900 44.48 74.00 -29.52 33.83 18.63 Peak

Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5.

The other emission levels were very low against the limit.

v

. The other emission levels were very low against the limit.
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Site -HC-CBO4 site :HC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :b_TX_2462MHz Mode _TX_2462MHz
Test By  :Cyril Chen Test By yril Chen
120Leve! (dBuVim) 420Level (dBuVim)
105.0) 105.0|
90.0) 90.0
750 FCC_15.247_PK_HF 75.0 FCC_15.247_PK|HF
60.0 60.0 FCC_15,.247_AV_HF
FCC_15.247_AV_HF _16.247_AV_ |
2 3 2 3 T
45.0) 1 45.0 1
30.0 30.0
150 15.0)
1000 4000. 6000. B0OD. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 3000. 10000. 12000. 14000. 16000. 13000. 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 4924.000 49.21  74.80  -33.79 57.78  -17.49  Peak 1 4924.000 4e.85  74.88  -33.15 58.34  -17.49  Peak
2 7386.000 45.74  74.08 -28.26 58.27  -12.53  Peak 2 7386.000 45.41  74.88  -28.59 57.94  -12.53  Peak
3 9848.000 46.52  74.00  -27.48 55.37 -8.85  Peak 3 9848.000 47.e7  74.88  -26.93 55.92 -8.85  Peak
4 12310.000 50.35  74.00  -23.65 55.88 5.53  Peak 4 12310.000 49.82  74.88  -24.13 55.35 -5.53  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBe4
) Condition :3m  ,Horizontal
Site iHC-CBo4 Hode _TX_2412MHz
Condition :3m  ,Horizontal Test By  iCyril Chen
Mode 1g_TX_2412MHz
Test By  :Cyril Chen
43gLevel (dBuvim)
gLevel (@Buvim)
1 138
113.8| 2 97.5] 2
97.5| 81.3|
813 1 FCC_15.247_PK
—_— FCC_15.247_AV
65.0
48.8]
32.5|
16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz)
2310 2340, 2360, 2380, 2400 2420, 2440,  2460. 2480, 2510
Frequency (MHz) No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
No. Frequency  Level  Limit Over Read  Factor  Remark |
Line Limit Level MHz dBuV/m  dBuV/m a8 dBuwv a8
Mz dBuV/m  dBuV/m ds dBuv ds 1 2389.800 49.15  54.00 -4.85 38.74 10.41  Average
2 2414.400 99.32  -oom oe- 88.85 16.47  Average
1 2389.500 73.95  74.00 -0.05 63.54 10.41  Peak
2 2416, 109.52 oo oooe- 99.05 10.47  Peak
Note:
1. Level = Read Level + Factor
llote: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001 Page Number 1 22 of 43
FAX : +886-3-582-8958



Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1g_TX_2412MHz

Test By  :Cyril Chen

13pLevel (aBuvim)

FCC_15.247_PK

2310 2340.  2360.  2380.  2400.  2420. 2440,  2460. 2480 2510
Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark
Line Limit Level
Mz dBuv/m  dBuv/m dB dsuv dB
1 2388.800 67.68 -6.32 57.28 10.40  Peak
2 2407.900  106.04  ------  --eoe- 95.58 10.46  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site :HC-CBe4
Condition :3m  ,Vertical
Mode :g TX_2412MHz

Test By  :Cyril Chen

Level (dBuv/m)

13
13.8
97.5| 2
81.3)
65.0)
FCC_15.247 AV
488
325
16.3)
2310 2340 2360. 2380  2400.  2420. 2440, 2460,  2480. 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 2390.000 43.38 54.00 -18.42 33.17 10.41 Average
2 2415.200 95.64  ----o- ooooo- 85.17 10.47  Average
Note:

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

[SEENEN

5. The other emission levels were very low against the limit
Site :HC-CBB4
) Condition :3m  ,Vertical
Site  :HC-CBed Mode 1 TX_2412HHz
Condition :3m  ,Horizontal Test 8y Gpral Chen
Mode g TX_2412MHz
Test By  :Cyril Chen
Level (dBuvim)
Level (dBuVim)
1050
1054 90.0
90.0| 75.0 FCC_15.247_PK_HF
250 FCC_15.247_PK_HF s00
N h FCC_15.247_AV_HF
p
600 FCC_15.247_AV_HF 45.0) 1
1 2 3
45.0| 30.0
30.0| 15.0
15.0|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000, 25000
Frequency (MHz)
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) No. Frequency  Level  Limit Over Read  Factor  Remark
Li Limit  Level
No. Frequency  Level  Limit over Read  Factor  Remark [ et et e
Line  Limit  level Mz dBuV/m  dBUV/m a8 dBuv 8
Mz dBu¥/m  dBuV/m 8 dsuv 8 1 4sa.e00  41.45  74.68  -32.55  59.21  -17.76  Peak
1 as4.e0 4391 7489 -38.89  61.67 -17.76  Peak 2 72%6.000 4750 74.00 2646 60.32  -12.78  Peak
3 9648.808  49.58  74.88  -24.42  58.67  -9.89  Peak
2 47.18 -26.82 59.9%  -12.78  Peak 4 12060.080  51.20  74.80  -22.88  56.98 578 Pesk
3 . 47.42 -26.58  56.51  -9.89  Peak : : : : : :
4 12060.000  50.08 2392 55.86  -5.78  Peak
Note:
1. Level - Read Level + Factor
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Report No.: 2570523R > D E KRA

Site :HC-CBaA i
Condition :3m  ,Horizontal Site :HC-CBe4
Mode (g TX 2437MH= Condition :3m  ,Horizontal
Test By  :Cyril Chen Hode _TX_2437MHz
Test By :Cyril Chen
gLevel (dBuvim)
1 430Level (dBuvim)
113.8]
138 s
97.5|
o75
81.3|
- FCQ 16247 PK 013
65.0|
65.0}
48.8|
48.8| 1,
325
32.5]
16.3|
163
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460, 2480. 2510
Frequency (MHz) 2310 2340. 2360. 2380. 2400. 2420 2440. 2460. 2480. 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark .
Line Limit Lavel No. Frequency  Level  Limit Over Read  Factor  Remark
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, Line Linit Level
MHz dBuV/m  dBuV/m a8 dBuv 48 | T mmmTooomoossmeooooo ooooooos cooooooon cooooooos coooooon oooooooes
MHz dBuV/m  dBuV/m a8 dBuv a8
1 66.84  74.00 -7.16  56.44  10.48  Peak
> : 11370 e : 10516 1054  Peok 1 2389.808  45.36  54.00 34.95 10.41  Aversge
3 2484.000  73.33  74.00 62.74  10.65  Peak 2 2444.200  103.81  ------ T 93.27 16.54  Average
3 2483.600 52.33  54.00 -1.66  41.78 10.64  Aversge
Note: .
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level - Read Level + Factor
3 Over Limit - Lewel - Limit Lime 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit - Level - Limit Line —
to comply with AVG imit. 4. The peak result complies with AV Limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit. . .
5. The other emission levels were very low against the limit.
Site :HC-CBB4
Site {HC-CBOd Condition :3m  ,Vertical
Condition :3m ,Vertical Mode _TX_2437MHz
Mode 18_TX_2437MHz Test By  :Cyril Chen
Test By  :Cyril Chen
430Level (dBuvim)
43pLevel (dBuVim)
138
113.8| 2 2
97.5|
97.5|
81.3]
81.3|
FCC_15.247_PK 65.0
65.0] 3 FCC_15.247_AV
488 3
48.8|
32.5]
32.5|
16.3]
16.3|
2310 2340, 2360. 2380. 2400. 2420 2440. 2460. 2480. 2510
2310 2340.  2360. 2380. 2400.  2420. 2440.  2460. 2480 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Linit Level
Line Limit Level | e e e
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, HHz dBuV/m  dBuV/m d8 dBuwV d8
MHz dBuv/m  dBuV/m a8 dBuv a8
1 2396.600 37.88  54.88  -16.12 27.47 16.41  Average
1 2389.108  56.44  74.08  -17.56  46.04 Peak 2 2440.100 99.56  w-w-s- eoeaen 89.03 10.53  Aversge
2 2432.980  109.35  --oeo- aoeee- 98.83 Peak 3 2483.768  43.58  54.60  -10.50 32.85 16.65  Average
3 2484.800  63.18 -10.82  52.53 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :g_TX_2437MHz

Test By  :Cyril Chen

Level (dBuV/m)

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

105,
90.0)
750 FCC_15,247_PK_HF
60.0 FCC_15.247_AV_HF
p] 2 3 i
450
3040)
15.0)
1000 4000. 6000. BOOO. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 4874 . 000 45,21 74.00 -28.79 62.83 -17.62 Peak
2 7311.000 46.93 74.00 -27.07 59.59 -12.66 Peak
3 46.75  74.08  -27.25 55.73 -8.98  Peak
4 49.33 74.00 -24.67 54.98 -5.65 Peak

site HC-CBe4
Condition :3m  ,Vertical
Hode 1 TX_2437MHz
Test By  :Cyril Chen
Level (4Buv/m)
105.0)
90.0
750 FCC_15.247_PK_HF
60.0 FCC_15.247_AV_HF
45.0) 1
30,0
150
1000 4000. G000, 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv B
1 4874.088 43.83  74.08  -30.17 61.45  -17.62  Peak
2 7311.000 48.53 74.00 -25.47 61.19 -12.66 Peak
3 9748.000 48.97  74.e8  -25.83 57.95 -8.98  Peak
4 12185.000 52.88 74.00 -21.12 58.53 -5.65 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :g_TX_2462MHz

Test By  :Cyril Chen

o Level (dBuvim)

1138 1
o7.5|
81.3 CC,15.247 PK
65.0 W
488
325
163
2310 2340.  2360. 2380. 2400.  2420. 2440.  2460. 2480 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 2466.100 110.11  ------ e 99.51 10.60 Peak
2 2484.900 71.37  74.00 -2.63 60.72 10.65  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit.

w

13
113.8
1
97.5|
81.3)
65.0)
FCG 15247 AV
488 s
32.5]
16.3)
2310 2340. 2360. 2380. 2400. 2420.  2440. 2460. 2480. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

N

1.

2
3.
a4

site :HC-CBe4

Condition :3m  ,Horizontal
Mode  TX_2462MHz

Test By :Cyril Chen

Level (dBuv/m)

MHz dBuV/m

dBuV/m

1 2464.400 99.86  ------ ------ 89.26 10.60 Average
2 2483.600 49.54 54.00 -4.46 38.90 10.64 Average
ote:
Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4
Condition :3m  ,Vertical
Mode :g_TX_2462MHz

Test By  :Cyril Chen

430Level (dBuvim)

11338 1

97.5)

81.3] Fee,

65.0)

48.8

| e ™
32.5
16.3]
2310 2340.  2360.  2380. 2400  2420. 2440, 2460, 2480, 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dB

1 2466.100  106.77  —meee- eeeee- 96.17 10.68  Peak

2 2485.500 71.54 74.00 -2.46 60.89 108.65 Peak
Note:
1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :HC-CBR4
Condition :3m  ,Vertical
Mode :g TX_2462MHz

Test By  :Cyril Chen

Level (dBuVim)

13
138
97.5|
81.3)
65.0)
488
32.5]
16.3)
2310 2340. 2360 2380.  2400.  2420. 2440,  2460.  2480. 2510
Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level

MHz dBuV/m dB
1 2469.300 96.55  mme--e mmeee- 85.94 18.61 Average
2 2483.700 45.85 54.00 -8.95 34.48 18.65 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
a

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBe4
site :HC-CBO4 Condition :3m  ,Vertical
Condition :3m ,Horizontal Mode :g TX_2462MHz
Mode :g_TX_2462MHz Test By  :Cyril Chen
Test By  :Cyril Chen
4z0Level (gBuvim)
Level (dBuV/m)
1050
105.0)
90.0)
900 75.01 FCC_15.247_PK_HF
750 FCC_15.247_PK_HF
60.0 . FCC_15,247_AV/ HF
60.0 - ] . FCC_15.247_AV_HF 520 B 2 3
450 1
30.)
300
15.0)
15
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000 25000
1000 4000 6000. B800O. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency Level Limit Over Read Factor Remark Line Limit Level
Line Limit Level e e e s
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m B dBuv d8
MHz dBuv/m  dBuV/m B dBuv B
1 4924.800 41.96  74.88  -32.84 59.45  -17.49  Peak
1 4924, 000 43.19 74.00 -30.81 60.68 -17.49 Peak 2 7386.000 45.69 74.00 -28.31 58.22 -12.53 Peak
2 738.000 45.71  74.88  -28.29 58.24  -12.53  Peak 3 9848.000 47.25  74.88  -26.75 56.10 -8.85  Peak
3 9848.000 47.62 74.00 -26.38 56.47 -8.85 Peak 4 12318.000 58.72 74.00 -23.28 56.25 -5.53 Peak
4 12310.000 49.12  74.08  -24.88 54.65 -5.53  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4.

The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No.: 2570523R

> DEKRA

site :HC-CBO4
Condition :3m  ,Horizontal
Mode 1ac20 TX_2412MHz
Test By  :Cyril Chen

430Level (dBuvim)

FCC_15.247 PK

2310 2340, 2360.  2380.  2400. 2420 2440, 2460
Frequency (MHz)

Line Limit Level

No. Frequency  Level  Limit Over Read  Factor

2480, 2510

Remark

site :HC-CBe4

Condition :3m  ,Horizontal
Mode :3c20 TX_2412MHz
Test By  :Cyril Chen

430Level (dBuvim)

2310 2340, 2360.  2380.  2400.  2420. 2440, 2460
Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor
Line Limit Level

2480. 2510

Remark

Note:

Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

-

w

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

pwn e

MHz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m B dBuV B
1 2386.200 68.62 -5.38 58.22 10.48  Peak 1 2389.900 50.80  54.08 -3.28 48.39 18.41  Average
2 2409, 107.92 - oeee- 97.46 10.46  Peak 2 2415.000 98.95  —---on —oo- 88.48 16.47  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBe4
site -HC-CBO4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Hode :ac26_TX_2412HHz
Mode :ac20_TX_2412MHz Test By  :Cyril Chen
Test By  :Cyril Chen
43gLevel (dBuvim)
430Level (dBuvim)
113.8
113.8|
97.5] 2
97.5|
81.3)
813
65.0)
85 FCC_15.247_AV.
48.8)
48.8|
32.5]
325|
16.3|
16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz)
2310 2340. 2360. 2380. 2400. 2420, 2440. 2460. 2480. 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit N el et
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m B dBuV B
MHz dBuV/m  dBuV/m dB dBuV dB
1 2390.000 41.54  s4.ee  -12.46 31.13 18.41  Average
1 2386.300 59.92  74.08  -14.08 49.52 10.40  Peak 2 2415.000 94.85  ------ -ooe- 84.38 10.47  Average
2 2415.200  104.11 ------ oo 93.64 10.47  Peak
Note:
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Report No.: 2570523R

D DEKRA

Site :HC-CBo4
Condition :3m  ,Horizontal
Mode 1ac20_TX_2412MHz
Test By :Cyril Chen

Level (dBuV/m)

Note:
1. Level = Read Level + Factor

105
90.0)
750 FCC_15.247_PK_HF
60.0 FCC_15.247_AV_HF
2 3 I
450 1
300)
150
1000 4000 60CO. 80D 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m a8 dBuv a8
1 4824.000 42.83 7400 -31.17 60.59  -17.76  Peak
2 7236.000 45.71 74.00 -28.29 58.49 -12.78 Peak
3 9548.000 47.26  74.00  -26.74 56.35 -9.09  Peak
4 12060.000 49,38 74.00 -24.62 55.16 -5.78 Peak

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

site :HC-CBe4
Condition :3m  ,Vertical
Hode :ac26_TX_2412MHz
Test By :Cyril Chen
Level (4Buv/m)
105.0)
0.0
750 FCC_15.247_PK| HE
60.0 A FOC_15,247_AV/HF
2
5.0 1
30,0
150
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 4824.000 41.48 74.00 -32.52 59.24 -17.76 Peak
2 7236.000 47.12 7408  -26.88 59.96  -12.78  Peak
3 9648.000 47.97 74.00 -26.03 57.06 -9.09 Peak
4 12068.600 50.94  74.80  -23.86 56.72 -5.78  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site

Condition :3m

:HC-CBO4
,Horizontal

. The other emission levels were very low against the limit.

Mode 1ac20_TX_2437MHz
Test By :Cyril Chen

13p\evel [@Buvim)

11338

975

813 FCC315.247_PK

1

65.0

48.8

325

16.3]

2310 2340.  2360.  2380. 2400 2420. 2440, 2460, 2480, 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 67.02 74.00 -6.98 56.62 10.48 Peak

2 2440.400 113.25  ------ ---ee- 102.71 10.54 Peak

3 2486.100 73.89 74.00 -0.11 63.24 10.65 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5

Site :HC-CB@4
Condition :3m yHorizontal

Mode c20_TX_2437MHz
Test By :Cyril Chen

Level (dBuVim)

13
138
2
97.5|
813
65.0)
48.8
32.5]
16.3)
2310 2340. 2360. 2380. 2400. 2420.  2440. 2460. 2480. 2510
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 2389.900 47.34 54.00 -6.66 36.93 18.41 Average
2 2448.100 103.85  ------ 93.32 10.53 Average
3 2484800 53.23 54.00 42.58 18.65 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1ac20_TX_2437MHz

Test By  :Cyril Chen

Site :HC-CBB4
Condition :3m ,Vertical
Mode :ac26_TX_2437MHz

Test By  :Cyril Chen

Level (dBuVim)

13
13pLevel (aBuvim)
138
138 2 2
97.5|
97.5|
813
81.3]
65.0
65.0) 1
488
488 1
325
325|
163
16.3]
2310 2340, 2360.  2380.  2400. 2420, 2440,  2460.  2480. 2510
2310 2340, 2360.  2380. 2400 2420. 2440.  2460. 2480 Frequency (MHz)
Frequency (MHz)
Ho Frequency Level Limit QOver Read Factor Remark
No. Frequency Level Limit Qver Read Factor Remark Line Limit Level
Line Limit Level
————————————————————————————————————————————————————————————————————— MHz dBuv/m  dBuV/m d8 dBuv d8
Mz dBuv/m  dBuv/m dB dsuv dB
1 2389.400 39.86 -14.14 29.45 10.41  Average
1 2386.400 58.94  74.08  -15.06 48.54 10.40  Peak 2 2440.000 99.68  m----m —eeee- 89.67 10.53  Average
2 2434.100 1088.35 97.83 10.52 Peak 3 2483.700 46.12 -7.88 35.47 18.65 Average
3 2484.100 66.43 -7.57 55.78 108.65 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit.
Site :HC-CBO4
Site :HC-CBo4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode :ac20_TX_2437MHz
Mode :ac20_TX_2437MHz Test By :Cyril Chen
Test By :Cyril Chen
Level (dBuVim)
120Level (dBuVim)
105.0)
105.0)
90.0
90.0)
750 FCC_15.247_PK_HF
750| FCC_15,247_PK_HF
60 60.0 " FCC_15,247_AVLHF
FCC_15.247_AV_HF z
7 2 3 i 450 4
450
30.0
300
15.0
15.0)
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000 25000
1000 4000.  6000. B8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Llevel  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level L il
MHz dBuV/m  dBuV/m d8 dBuv d8
Mz dBuV/m  dBuV/m dBuv
1 4874.000 42.08  74.80  -31.92 59.78  -17.62  Peak
1 4874.000 44.90 74.00 -29.19 62.52 -17.62 Peak 2 7311.000 47.17 74.00 -26.83 59.83 -12.66 Peak
2 7311.000 46.12  74.00  -27.88 58.78  -12.66  Peak 3 9748.000 48.78  74.80  -25.22 57.76 8.98  Peak
3 9748.000 46.56 74.00 -27.44 55.54 -8.98 Peak 4 12185.000 51.28 74.00 -22.72 56.93 -5.65 Peak
4 12185.@00 49.77 7480  -24.23 55.42 -5.65  Peak
Hote:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit - Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit

5. The other emission levels were very low against the limit.
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Report No.: 2570523R > D E KRA

Site :HC-CBo4 Site “HC-CBea
Condition :3m  ,Herizontal Condition :3m Horizontal
Mode :ac20_TX_2462MHz Mode 12020 TX 2862MHz
Test By :Cyril Chen Test By  :Cyril Chen
13 Level (dBuV/m) 13 Level (dBuV/im)
113.8) 1 138
97.5| 97.5| 1
&3 FCC_15.247_PK 813
65.0) M 65.0
48.8| 48.8
325 32|
16.3] 16.3|
2310 2340.  2360. 2380, 2400 2420, 2440, 2460, 2480, 2510
Frequency (MHz) 2310 2340. 2360. 2380. Fzrggg‘en:yfﬁz}'{ul‘) 2440, 2460. 2480. 2510
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBUV/m a8 dBuV 8
1 108.95 ------ ooooo- 98.34 10.61 Peak 1 2465.000 99.93  cmmeee eeeee- 89.33 108.60 Average
2 67.18 -6.90 56.45 10.65  Peak 2 2483.600 52.82  54.00 -1.18 42.18 10.64  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
) Site :HC-CBe4
Site :HC-CBo4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode c20_TX_2462MHz
Mode 1ac20_TX_2462MHz Test By  :Cyril Chen
Test By :Cyril Chen
43pLevel (dBuvim)
13pLevel (4BuVim)
113.8]
113.8|
]
97.5| 1
97.5|
81.3]
813 FCC_15.247_PK.
65.0|
650 2 FCC_15.247_AV|
488 2
483
32.5]
32.5|
16.3|
16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level S .
- - MHz dBuv/m
MHz dBuv/m  dBuV/m d8 dBuv d8
1 2476.100 96.48  —--on oeeeo- 85.83 18.61  Average
1 2469.700 105.51  ------ ----o- 94.98 10.61 Peak 2 2483.708 44.67 54.00 -9.33 34.02 18.65 Average
2 2484.300 59.97 74.88  -14.03 49.32 10.65  Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Qver Limit - Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :ac20 TX_2462MHz

Test By  :Cyril Chen

Level (dBuV/m)

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

to comply with AVG limit.
5. The other emission levels were very low against the limit

105.0|
90.0)
750 FCC_15.247_PK_HF
60.0 FCC_15.247_AV_HF
45.0| 1 2
3040)
15.0
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dBuV
1 4924.000 41.97 7408 -32.03 59.46  -17.49  Peak
2 738. 45.57 -28.43 58.108  -12.53  Peak
3 9848.000 48.09 74.00  -25.91 56.94 -8.85  Peak
4 12310 49.75  74.00  -24.25 55.28 -5.53  Peak

. The peak result complies with AVG limit, AVG result is deemed

Site :HC-CBB4
Condition :3m ,Vertical
Hode :ac20_TX_2462MHz

Test By  :Cyril Chen

420Level (dBuVim)

105.0

90.0)

75.0) FCC_15.247_PK| HF

o0 4 FCC_15,247_AV_HF

2 3

450 1

30.0)

15.0)

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000 25000
Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB

1 4924.000 40.63 74.00 -33.37 58.12 -17.49 Peak

2 7386.000 45.41 74.00 -28.59 57.94 -12.53 Peak

3 9848.000 46.69 74.00 -27.31 55.54 -8.85 Peak

4 12318.000 51.72 74.00 -22.28 57.25 -5.53 Peak
Note:

1. Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

2
3. Over Limit = Level - Limit Line
4

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :acd@d TX_2422MHz

Test By :Cyril Chen

Level (dBuV/m)

13
138 5
97.5|
813 FCC_16.247_PK
65.0|
48.8|
32.5|
163
2310 2340. 2360. 2380. 2400. 2420, 2440 2460 2480 2510
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
Mz dBuv/m  dBuV/m a8 dBuv a8
1 2381.680  62.58 74.80  -11.42  52.20  10.38  Peak
2 2436.100  105.87 ------  —-ooo- 95.35  10.52  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit

Site :HC-CBe4

Condition :3m  ,Horizontal
Mode :acd8_TX_2422MHz
Test By :Cyril Chen

Level (dBuVim)

13
138
oT.5| 2
813
650
FCC_15.247_AV
188
325
163
2310 2340, 2360. 2380, 2400 2420. 2440.  2460. 2480, 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m a8 aBuv a8
1 239.e00 50.56  54.80 -3.48 40.15 10.41  Average
2 2437.500 96.72  wmwoe eoeaen 86.20 10.52  Aversge
Note:

Level = Read Level + Factor

. Over Limit = Level - Limit Line

Bw e

to comply with AVG limit.

5. The other emission levels were very low against the limit.

Factor = Antenna Factor + Cable Loss - Preamp Factor

. The peak result complies with AVG limit, AVG result is deemed

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number

31 of 43



Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Vertical
Mode ;acd@_TX_2422MHz

Test By  :Cyril Chen

Level (dBuV/m)

13
11338
2
97.5
813 FCC_15.247_PK
65.0)
48.8
32.5
16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB

1 2388.700 52.99 74.00 -21.01 42.59 10.40 Peak
2 2436.100 101.38  ------ ------ 90.86 10.52 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :HC-CBR4
Condition :3m  ,Vertical
Mode c48_TX_2422MHz

Test By  :Cyril Chen

Level (dBuVim)

13
138
97.5| 2
81.3)
65.0)
FCC_15.247 AV
488
32.5]
16.3)
2310 2340.  2360. 2380.  2400.  2420. 2440,  2460.  2480. 2510
Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 2390.000 48.55 54.00 -13.45 38.14 18.41 Average
2 2437.400 92.28  ------ ------ 81.76 18.52 Average
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit
site :HC-CBa4 Site :HC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode iacd@_TX_2422MHz Mode c48_TX_2422MHz
Test By  :Cyril Chen Test By  :Cyril Chen
420Leve! (dBuvim) 420Level (dBuVim)
105.0| 105.0]
90.0 90.0|
750| FCC_15,247_PK_HF 750 FCC_15.247_PK_HF
60.0 FCC_15.247_AV_HF 60.0 FCC_15.247_AV_HF
2 3 i 2 3
45.0| 1 45.0 1
30.0 30.0
150 150
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Erequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m a8 dBuv a8
1 s8s4.000 4165 7480 -32.35 59.35  -17.78  Peak 1 48ss.eee  48.31  74.80  -33.69 58.81  -17.78  Peak
2 7266.000  44.55  74.00  -29.45 57.28  -12.73  Peak 2 7266.000  44.93  74.00  -29.07 57.66  -12.73  Peak
3 9s88.@08  46.37  74.88  -27.63 55.42 -9.05  Peak 3 9688.000  46.78  74.80  -27.22 55.83 -9.e5  Peak
4 12119.000  49.14  74.00  -24.86 54.87 -5.73  Peak 4 12110.000 se.le  74.e0  -23.90 55.83 -5.73  Peak
Note: Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site

Mode
Test By

Level (dBuV/m)

Condition :3m

:HC-CBO4
,Horizontal
:acdd_TX_2437MHz
:Cyril Chen

Note:

Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

.

13
1338
97.5
81.3|
65.0)
48.8
325
16.3]
2310 2340.  2360.  2380. 2400 2420. 2440, 2460, 2480, 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 2389.700 62.37 74.00 -11.63 51.96 10.41 Peak
2 2452.900 107.62  ------  ------ 97.06 10.56 Peak
3 2487.000 69.58 74.00 -4.42 58.93 10.65 Peak

site HC-CBe4
Condition :3m  ,Horizontal
Mode :ac88_TX_2437MHz
Test By  :Cyril Chen

Level (dBuV/m)

13
138
97.5 T
813
65.0)
FCG_15.247_AV
488
325
16.3
2310 2340, 2360. 2380, 2400, 2420, 2440,  2460. 2480 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV B
1 2389.500 47.65 -6.35 37.24 18.41  Average
2 2452.400 98.18  ------  ------ 87.62 18.56 Average
3 2483.600 51.96 -2.04 41.32 18.64  Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit
Site :HC-CBB4
Site HC_CBOA Condition :3m  ,Vertical
Condition :3m  ,Vertical Hode :acA8_TX_2437HHz
Mode 1acd0_TX_2437MHz Test By  :Cyril Chen
Test By  :Cyril Chen
43gLevel (dBuVim)
43pLevel (4BuVim)
113.8]
113.8] 2 75| 2
97.5| 813
813 FCC_15.247_PK 65.0]
850 [, 488
1
48.8| 325]
325 165
163
2310 2340, 2360. 2380. 2400. 2420 2440. 2460. 2480. 2510
Frequency (MHz)
2310 2340. 2360. 2380. 2400. 2420, 2440 2460 2480 2510
Frequency (MHz) .
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit T
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuv/m  dBuV/m a8 aBuv a8
MHz dBuv/m  dBuV/m a8 dBuv a8
1 2389.600 39.7  54.68  -14.93 28.66 10.41  Average
1 2389.700 54.68 -19.32 44.27 10.41  Peak 2 2452.400 95.13 - 84.57 1656 Average
2 2452900 104.59  —ooe - o483  10.55  Peak 3 2483.788  46.85  54.00 -7.15 36.28 16.65  Average
3 2485.400  66.81 -7.19  56.16  10.65  Peak
Note:

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit

v

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

pwn e
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Site :HC-CBO4
Condition :3m
Mode :acd8_TX_2437MHz
Test By :Cyril Chen

Level (dBuV/m)

,Horizontal

Note:
1. Level = Read Level + Factor

2
3. Over Limit = Level - Limit Line
4

to comply with AVG limit.

105
90.0)
750 FCC_15,247_PK_HF
60.0 FCC_15.247_AV_HF
3 +
45.0) 1 2
300)
150
1000 4000 6000. 8000, 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dB dBuV dB
1 74.00 -31.63 59.99 -17.62 Peak
2 74.00 -28.63 58.03 -12.66 Peak
3 74.08  -27.56 55.42 -8.98  Peak
4 74.00 -23.99 55.66 -5.65 Peak

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. The peak result complies with AVG limit, AVG result is deemed

site :HC-CBe4
Condition :3m  ,Vertical
Mode c48_TX_2437MHz

Test By  :Cyril Chen

Level (dBuv/m)

105.0)
90.0
750 FCC_15.247_PK|HF
60.0 FCC_15.247_AV_HF
2 3
450 1
30,0
150
1000 4000. 60OO. B0OO. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv B
1 4874.000 40.35  74.88  -33.65 57.97  -17.62  Peak
2 7311.000 45.59  74.e8  -28.41 58.25  -12.66  Peak
3 9748.000 46.60  74.00  -27.40 55.58 -8.98  Peak
4 12185.000 50.15  74.8  -23.85 55.80 -5.65  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

to comply with AVG limit.

v

. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBe4
Site *HC-CBo4 Condition :3m  ,Horizontal
Condition :3m  ,Horizontal Mode :acdB_TX_2452MHz
Mode 1acd0_TX_2452MHz Test By  :Cyril Chen
Test By :Cyril Chen
43gLevel (dBuvim)
430Level (dBuvim)
138
138
1 oT.5| 1
97.5|
813
81.3]
FCC_15.247_PK 650
65.0) FCQ_15.247_AV
M“"w 53
488
325
325|
163
16.3]
2310 3340, 2360. 2380.  2400. 2420,  2440.  2460.  2480. 510
Frequency (MHz)
2310 2340,  2360.  2380.  2400. 2420 2440,  2460. 2480 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No.  Frequency Level Limit Over Read Factor Remark Line Limit Level
Line Limit Level | STTTTT SmTTooooos Soooooos Soonoooos Sooooos SSooooos Soooooos oo
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m d8 dBuv d8
Mz dBuV/m  dBuV/m dB dBuv dB
1 2467.568 97.28  seeeem eeee- 86.64 10.68  Average
1 2466.000 106.47  ------  —----- 95.87 10.60 Peak 2 2483.600 53.89 54.00 -8.11 43.25 10.64 Average
2 2485.200 69.38 74.00 -4.62 58.73 18.63 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Lewvel - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4, The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit

. The other emission levels were very low against the limit.
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Site :HC-CBeA
; . Condition :3m  ,Vertical
Site =~ HocBed Mode c48_TX_2452MHz
Condition :3m  ,Vertical Teer B i cn
Mode 1acdd_TX_2452MHz est By yral then
Test By  :Cyril Chen
J30Level (dBuVim)
430Level (dBuvim)
113.8
113.8|
B o75 1
97.5| 81.3]
813 FCC_15.247_PK 65.0
650 FCC_15.247_AV
“"“~ﬂq\~¢ o i
48.8| 3251
325 16.3|
16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz)
2310 M0 0. 20 2000, 2420 2440 2460 240, 2510
requency (MHz) Mo. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit T et et
777777777777777777777777777777777777777777777777777777777777777777777 MHz dBuV/m  dBuV/m a8 dBuv a8
MHz dBuV/m  dBuV/m a8 dBuvV a8
1 2467.400 93.66 - - 83.06 10.68  Aversge
1 2466.100 10278  —oooer oo 02.18  10.60  Peak 2 2483.600 56.73  54.88 2327 40.89 16.64  Average
2 2484.802  66.78  74.00 -7.22 56.13  10.65  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Lovel = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3 Over Limit = Lovel - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit. . .
to comply with AVG linit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
) Site :HC-CBeA
Elt:_t_ 'QC'CBQAH ontal Condition :3m  ,Vertical
ondition :3m orizonta
> Mode c48_TX_2452MHz
Mode 1acd@_TX_2452MHz T o
0_TX_. Test By :Cyril Chen
Test By  :Cyril Chen
Level (dBuV/m)
Level (dBuVim) 1
105.0}
105.0)
90.0
90.0
750 FCC_15.247_PK_HF
750| FCC_15,247_PK_HF
0.0 60.0 . FCC_15.247_AV_HF
FCC_15.247_AV_HF 2 3
2 3 H 450 1
45.0| 1
30.0
30.0
150
15.0|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Erequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level
""""""""""""""""""""""""""""""""""""" MHz dBuv/m  dBuV/m a8 aBuv a8
MHz dBuV/m  dBuV/m a8 dBuvV a8
1 4904.608  48.51  74.68  -33.49 58.85  -17.54  Peak
1 4904.000  42.11 7400  -31.89  59.65  -17.54  Peak > 7356.808  46.25  74.08  -27.75 58.82 12.57  Pesk
2 73%.008  46.e8  74.80  -27.92  58.65  -12.57  Peak 3 080s.@08  46.47  74.08  -27.53 55.37 8.9 Peak
3 9808.000 46.82  74.00  -27.18 55.72 -8.92  Peak 4 12268.600 50.91  74.80  -23.89 56.49 -5.58  Peak
4 12260.000  49.39  74.00  -24.61  54.97 -5.58  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5.

The other emission levels were very low against the limit.
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Appendix F. Test Result of Radiated Emissions Co-location

WWAN LTE + WiFi 2.4 GHz
30 MHz ~ 1 GHz:

Site :HC-CBe2 Site :HC-CBe2
Condition :3m  Horizontal Condition :3m  Vertical
Mode (LF_VMWAN LTE+WLAN_2.46 Mode LF_WAAN LTE+ULAN_2.46
Test by :Scott Chang Test by :Scott Chang
Level (dBuV/m) Level (dBuVim)
700 70
60.0 60.0
FCC_CLASS_B_QP FCC_CLASS_B_QP
50.0
400 —] 5,
) IS 4 (]
7 3 6 3
300
200 20
100 10
30 100, 200. 300 400, 500 600 700 800 900. 1000 30 100 200. 300. 400, 500, 600, 700. 800 900. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level

1 106.679 38.58  43.50 -4.92 44.71 -6.13 @ 1 94.311 37.83  43.50 -6.47 45.14 -8.11  Qp
2 199.993 34.12 43.50 -9.38 40.13 -6.01 QP 2 199.993 32.82  43.50  -10.68 38.83 601  QF
3 385.020 31.45  46.00  -14.55 31.10 0.35 QP 3 360.000 32.87  46.60  -13.93 34.13 -2.86 QP
4 500.014 35.51  46.00  -10.49 32.55 2,96 QP 4 432.744 36.16  46.00 -9.99 34.46 1.64 QF
5 600.021 41.06  46.90 -4.54 36.11 535  Qf 5 660.621 38.89  46.00 711 33.54 5.35 Qf
6 701.483 32.18  46.00  -13.82 25.21 6.97 QP 6 650.703 36.91  46.00 -9.89 30.69 6.2 QF

Note: Note:

1. Level - Read Level + Factor 1. Level - Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuvm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

= 167 + 20log(3) - 164.8 = 11.8 dB = 107 + 20log(3) - 184.8 = 11.8 dB

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
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Above 1 GHz:

Site :HC-CB02
Condition :3m  ,Horizontal
:RBW:1000 kHz VBH:3000 kHz
Mode SWLAN_2 . AG+WWAN LTE
Test by :Gary Liao
Level (dBuVim)
875
7501 FCC_15,247_PK_HF
62.5
! FCC_15.247_AV_HF
50.0) 3y g
37.5| 2
25.0|
125
1000 4000 G0DO. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv a8
1 1638.600 56.67 - 82.55  -26.48  Peak
2 2457.e00 35.73 - 59.15  -23.42  Peak
3 3276.0800 47.57 68.20 -20.63 Peak
4 4895. 000 46.81 - ------ 63.31 -17.38 Peak
5 4874000 42.62 74.08 -31.38 57.18 -14.48 Peak
6 7311.600 49.44 74.00 -24.56 57.32 -7.88 Peak
7 9748. 000 50.56 74.00 -23.44 54.84 -4.28 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + (Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
6. s WWAN signal, and the tast result complies with limit -1 3dBm.

Please refer to report number 2570523R-RFNAV025-N & 2570523R-RFNAV025-0 for

more detailed information.

Site +HC-CBO2
Condition :3m ,Vertical
:RBW:1008 kHz VBW:3080 kHz
Mode SWLAN_2. 4G+WWAN LTE
Test by  :Gary Liao

Level (dBuVim)

87|
750 FCC_15.247_PK_HF
625
FCC_15.247_AV_HF
5
500 .
37.5| 2
250
125|
1000 4000 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark

Line Limit Level

MHz dBuV/m  dBuV/m

1 1638.000 61.43 - 87.91 -26.48 Peak
2 2457.000 34.82 - 58.24 -23.42 Peak
3 3276.088  45.33 65.95  -20.63  Peak
4 4095.008  45.62 ----- - 62.92  -17.38  Peak
5 4874.000  42.64  74.00  -31.36 57.12  -14.48  Peak
6  7311.080  49.56  74.00  -24.44  57.44 -7.88  Peak
7 9748.000 51.38  74.80  -22.70 55.58 -4.28  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

6. "5 WWAN signal, and the test rasult complies with limit -L3dBm.

Please refer to repert number 2570523R-RFNAV025-N & 2570523R-RFNAV
more detailed information,
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WWAN LTE + WiFi 5 GHz
30 MHz ~ 1 GHz:

Site +HC-CBO2
Condition :3m  Horizontal
Mode LF_WWAN LTE+HLAN_SG

Test by  :Scott Chang

Level {dBuVim)

2. Factor
3. Over Limit
4. Aux Factor

- Level - Limit Line

Convert E (dBuVm) to EIRP (dBm)

107 + 20log(3) - 184.8 = 11.8 dB

5. The other emission levels were very low against the limit.

are very low against the limit.

700

60.0

FCC_CLASS_B_QP
50.0
— 3
40.0)
2 4 5
3

300

200

100

30 100, 200. 300 00, 500 600 700 800 900. 1000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB

1 148.146 35.63  43.50 -7.87 38.43 -2.80 QP

2 199.993 33.85 43.58 -9.65 39.86 -6.81 QP

3 300.000 30.85 46.08 -15.15 32.91 -2.06 QP

4 429.349 35.07  46.00  -10.93 33.56 1.51  Qp

5 534.061 33.80  46.00  -12.20 30.24 3.56 QP

6 600.021 48.27 46.08 -5.73 34.92 5.35 QP
Note:
1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

6. The emission under 1GHz was not included since the emission levels

Site :HC-CBe2
Condition :3m  Vertical
Mode TLF_WWAN LTE+WLAN_5G

Test by  :Scott Chang

Level (dBuVim)

FCC_CLASS_B_QP

6
34 5
20.0
10.0
30 100, 200. 300. 400, 500, 600, 700. 800, 900. 1000
Frequency (MHz)
No. Frequency  Level Limit over Read Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB
1 95.766 34.92  43.50 -8.58 42.72 -7.88 QP
2 144.703 31.89 43.50 -11.61 34.84 -2.95 QP
3 382.401 36.29 46.00 -9.71 35.99 0.30 QP
4 441.232 36.32  46.00 -9.68 34.42 1.9 QP
5 522.663 34.27  46.00 -11.73 30.89 3.38 QP
6 658.703 38.46 45.00 -7.54 32.24 6.22 QP
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB

5. The other emission levels were very low again

6. The emission under 1GHz was not included sinc
are very low against the limit.

Factor + Aux Factor

st the limit.
e the emission levels

TEL : +886-3-582-8001
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Above 1 GHz:

Site tHC-CBO2
Condition :3m  ,Horizontal

:RBI:1000 kHz VBW:3008 kHz
Mode SWLAN_SG+WWAN LTE

Test by  :Gary Liao

Level {dBuVim)

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency  Level  Linmit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 1638. 000 76.26 - 102.74 -26.48 Peak
2 2457 .600 62.56 - 85.98 -23.42 Peak
3 3276.000 53.92 74.55  -20.63  Peak
4 4095.000 60.20 ------  -oo- 77.5¢  -17.38  Peak
5 11510.600 53.93  74.80  -20.07  55.67 -1.74  Peak
6 17265.000 52.73  68.20  -15.47  51.17 1.56  Peak
Note:
1. Level = Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

s WWAN signal, and the test result complias with limit -13dBm.
Plzasz . to repert number 2570523R-RFNAV025-N & 2570523R-RFNAV02S
mere detailed information.

Site tHC-CBR2

Condition :3m  ,Vertical
:RBU:1000 kHz VBU:3000 kHz

Mode < WLAN_5G+WWAN LTE

Test by  :Gary Liao

Level (dBuVim)

] FCC_15.407_AV_HF

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level  Limit Over Read  Factor  Remark
line  Limit  Level
MHz dBuV/m dBuV/m dBuV dB
1 1638.000 75.62 - 102.10 -26.48 Peak
2 2457.000 55.90 - 79.32 -23.42 Peak
3 3276.080  56.91 71.54  -20.63  Peak
4 4095.000  54.82 ------ 7212 -17.30  Peak
5 11516.080  51.50  74.60  -22.50  53.24  -1.74  Peak
6 17265.080  52.75  68.20  -15.45  51.19 1.56  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
6 " AWAN signal, and the test result complies with limit -13dBm.

N & 2570523R-RFNAY025

Plzase refer to report number 2570523R-RFNAVO
mere detailed information.
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WWAN LTE + Bluetooth
30 MHz ~ 1 GHz:

Site +HC-CBO2
Condition :3m  Horizontal
Mode LF_WWAN LTE+WLAN_BT

Test by  :Scott Chang

Level {dBuVim)

700
60.0
FCC_CLASS_B_QP
50.0
400 —{ 5 Y B
6
300
200
100
30 100. 200. 300 00, 500 600 700 800 900. 1000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB
1 84.951 36.65  40.00 -3.35 44.53 -7.88 QP
2 145.236 36.40 43.58 -7.18 39.36 -2.96 QP
3 428.379 35.74 46.08 -10.26 34.26 1.48 QP
4 500.014 35.26  46.00  -10.74 32.30 2.96 QP
5 600.021 38.51  46.80 -7.49 33.16 5.35 QP
6 739.555 31.82 46.08 -14.18 24.03 7.79 QP
Note:
1. Level = Read Level + Factor

2. Factor

3. Over Linit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

107 + 20log(3) - 184.8 = 11.8 dB

5. The other emission levels were very low against the limit.

Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Site :HC-CBe2
Condition :3m  Vertical
Mode tLF_WWAN LTE+WLAN_BT

Test by  :Scott Chang

Level (dBuVim)

70

60.0

FCC_CLASS_B_QP
50.0
LY, — 3 4 6
1 2

30

20

10

30 100 200. 300. 400, 500, 600, 700. 800 900. 1000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB

1 108.764 33.00  43.50  -10.50 38.76 -5.76 QP

2 199.993 31.83 43.50 -11.67 37.84 -6.81 QP

3 380.801 35.65 46.00 -10.35 35.39 0.26 QP

4 443.948 36.93  46.00 -9.07 34.91 2.2 QP

5 600.021 41.91  46.00 -4.09 36.56 5.35 QP

6 650.703 38.20 46.00 -7.80 31.98 6.22 QP
Note:

1. Level - Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

107 + 20log(3) - 104.8 = 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
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Above 1

GHz:

Site tHC-CBO2

Condition :3m  ,Horizontal
:RBI:1000 kHz VBW:3008 kHz

Mode “WLAN_BT+WWAN LTE

Test by  :Gary Liao

Level {dBuVim)

87.5|
75.0 FCC_15.247_PK_HF
62.5( 3
FCC_15.247_AV_HF
50.0| &
4
37.5| 2
250
12.5|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency  Level  Linmit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m a8 48UV a8
1 1638.600 70.90 - 97.38  -26.48  Peak
2 2457.e00 34.85 - 58.27  -23.42  Peak
3 3276.000 59.37 80.00  -20.63  Peak
4 4095.000 4217 e e 59.47  -17.38  Peak
5 4804.000 52.42  74.60  -21.58 67.17  -14.75  Peak
6  7206.000 47.92  74.08  -26.08 55.91 -7.99  Peak
7 9608.000 50.26  74.00  -23.74  54.82 -4.56  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
3 " is WWAN signal, and the tast rasult complies with limit -L3dBm.

Please refer to report number 2570523R-RFNAV025-N & 2570523R-RFNAV025-0 for
more detailed information.

Site tHC-CBR2

Condition :3m  ,Vertical
:RBU:1000 kHz VBU:3000 kHz

Mode sWLAN_BT+WWAN LTE

Test by  :Gary Liao

Level (dBuVim)

875
750 FCC_15.247_PK_HF
625
FCC_15.247_AV_HF
50,) s 6
4

37.5 2
25|
125

1000 4000 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000, 25000

Frequency (MHz)
Frequency  Level  Limit Over Read  Factor  Remark

Line Limit Level

MHz dBuV/m  dBuV/m

1 1638.000 78.95 - 97.43  -26.48  Peak
2 2457.000 34.80 - 58.22  -23.42  Peak
3 3276.000 55.56 76.19 -20.63 Peak
4 4895.008 .77 e s 59.87 -17.30 Peak
5 48084.000 45.82 74.00 -28.18 60.57 -14.75 Peak
6 7206.000 47.94 74.00 -26.06 55.93 -7.99 Peak
7 9608.000 50.48 74.00 -23.52 55.04 -4.56 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

[ s WWAN signal, and the test result complies with limit -13dBm.

Please rafer to report number 2570523R-RFNAV025-N & 2570523R-RFNAV025-0 for
more detailed information.
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Appendix G. Test Setup Photograph

<Radiated Emission>
Description : Front View of Radiated Emission Test Setup (30 MHz ~ 1 GHz)
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Description : Rear View of Radiated Emission Test Setup (30 MHz ~ 1 GHz)
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Description :

z)

=

Front View of Radiated Emission Test Setup (Above 1 GH

Description : Rear View of Radiated Emission Test Setup (Above 1 GHz)
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